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Machine Bed Frame

gk A

Ref. Parts Amt .
No. No. Description Bl Req .
1 J0201-1 Pin EizEiz 1
2 J0209 QOil String HEE 2
3 JJo210 Oil Guard WA 1
4 J0204 Screw (M6-1.0 x 35) S 2
5 J0218 Screw (SM 3/8-28 x 12) 1244 1
6  J0219-1 Oil Seal F R 1
7 J0220 Screw (M14-1.5 x 7) S 1
8 J0208 Oil String HIE 1
9 J0228-1 Screw (M22-1.5 x 4.8) LS 2
10 J0229 Gasket 1EJHT B 2
11 RF12-1 Seal Plug JRZE 1
12 J0212 Needle Bar Bushing (Upper) SHHEEE () 1
13 J0234 Rivet SiI5T 6
14 J0251 Oil Felt ORI HBE 1
15 JJ0115 O Ring AR 1
16 JJO116 O Ring S 1
17 JR1410-1  Screw (SM 11/64-40 x 12) #2845 1
18 J0207 Screw (SM11/64-40 x 5) S 1
19 J0206 Pin TEALHH 1
20 JJ0120 Screw (SM11/64-40 x 6) RS 1
21 JJo121 Filter Nctate| 1
22 JJ0122 Retaining Ring HIER 1
23 SV215 Screw (M3-0.5) 1245 2
24 J0224 Bushing =5 1
25 J0225-1 Pin Eiztiz 2
26 J0226 Pin TS 1
27 J0227 Qil Seal JHES 1
28 RF08 Seal Plug JRZE 6
29 VJ08-1 Thread Guide Plate YRGS 1
30  JJO130 Thread Guide Plate YR e 1
31 J0231 O Ring B e 1
32 J0232 Screw (SM 5/16-24 x 24) IR%R 2
33 J0233 Washer HEH] 1
34 JJ0128 Screw (SM 5/16-24 x 18) 1244 1
35 JJo108 O Ring SHE 1
36 J204 Brand Name Plate e 1
37 J203 Brand Name Plate e 1
38  J0238-4 Brand Name Plate e 1
39 15-39 Spring Washer T ] 2
40  J0257-2 Support Wire GRIsER 1

% Ref. No. 41 to 50

..... See the following page

SL-800-GX Series
External Cam Shaft And Oil-sealed
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Machine Bed Frame EE 1
Ref. Parts Amt.
No. No. Description Bl Req .
41 J0259 Screw (SM 9/64-40 x 9) LR 1
42 J0274 Pin R\ B 1
43 SWo8 Spring Washer T ] 2
44

45

46

47 J0247-1 Needle Bar Bushing (Lower) FHEEET 1
48 J0248 Bushing T EE 1
49

50 J0250-2 Bushing T EE 1

% Ref .No. 1 to 40 =« - « « = See the preceding page.

SL-800-GX Series
External Cam Shaft And Oil-sealed
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Cover and Safety Guide Device(1) 2
Ref. Parts Amt.
No. No. Description Bl Req .
1 JJ0222 Front Cover iz 1
2 JJ0223-1 Gasket 1EHEAE 1
3 J0403 Screw (SM 11/64-40 x 12) LR 10
4 J0404 Screw (SM 3/16-32 x 9) LR 4
5 J0405 Screw (SM 7/16-28) S LA 2
6 J0406 Gasket 1 HEARE 2
7 K0114 Seal Plug fR3E 1
8 JJ0225 Plug B 1
9  JJ0249-1  Gasket 1EHTHA 1
10 JJ0248 Side Cover HIZ 1
11 Jo424 Screw (SM 11/64-40 x 7.5) LR 4
12 N1220 Screw (M3-0.5%2.6) LR 1
13 Jo479 Fixed Button [&] 72 $1 1
14 J0474 Gasket 1B 1
15 J0415-1 Top Cover (Right) EFEB 1
16 J0416-4 O Ring hrE 1
17 J0473 Cylinder Side Cover SEEN 1
18 Jo418 Oil Sigh Window MG ER 2
19 J0419 Oil Sight Gauge SN E R 1
20 J0420-1 Front Cover S 1
21 Jo421-1 Gasket 1 HEAE 1
22
23
24 J0408 Screw (SM 9/64-40 x 8) LR 6
25
26
27
28  JJ0228 Oil Felt FEEE 1
29 J0429 Screw (SM 9/64-40 x 5) LR 2
30 J0430 Oil Indicator Cover (Front) HESTE 1
31 J0431 O Ring ohrE 1
32 J0432 Screw (SM 9/64-40 x 6.3) LR 4
33
34
35 J0435 Screw (SM 9/64-40 x 9) LR 6
36 J0436-1 Looper Cover NagtE 1
37 J0437 Screw (SM 9/64-40) HasH EArELE 1
38 J0438 Bracket FEZE 1
39 J0207 Screw (SM 11/64-40 % 5) LR 1
40 J0440 Flat Spring G 1
* Ref.No. 41 to 82 =« « - « - See the following page

SL-800-GX Series
External Cam Shaft And Oil-sealed
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Cover and Safety Guide Device(1) 2
Ref. Parts Amt .
No. No. Description Bl Req .
41 J1255 Screw (SM 9/64-40 x 6) 1245 o
42 J0442-1 Chain Cutter FET] 1
43
44 J0444 Screw (SM 9/64-40 x 8) LR 2
45 J1255 Screw (SM 9/64-40 x 6) LR 3
46 J1253 Bracket P 1
47 J1254 Washer B 1
48 J0448 Needle Thread Guide SlemaEss 1
49
50 J0450 Screw (SM 3/16-32 x 20) (Optional) #2f% (GEERS) 1
51 J0451 Spring (Optional) THE CGENS) 1
52 J0452 Location Ring (Optional) TENER GERE) 1
53 J0453-2SUS  Single Trimming Bed EYJSEE(SL-801-GX) 1
54 J0454-3 Gasket 1EHEA 1
55 J0455 Screw (SM 9/64-40 x 8.5) LR 8
56 J0456 Spring TE 1
57 J0457 Screw (SM 3/32-56 x 1.7) LR 1
58
59 J0459-1 Lower Base Cover NEE_FZE(SL-803 & 813-GX) 1
60
61 J0461 Bracket (Optional) FEZE GERE) 1
62 J0462 Trimming Lower Base Cover Assy ) g 25 4H(SL-803 & 813-GX) 1
63 J0463 Finger Safety Guide (Optional)  Ef5{REZ () 1
64 J0464 Safety Cover Assy (Long) [REEEEAH(E) 1
65 J0465 Single Trimming Bed Assy B & #4H(SL-801-GX) 1
66 JJo4r7 Cover =+ 1
67 J0467-1 Thread Take-Up Cover HRamE 1
68 J0403 Screw (SM 11/64-40 x 12) LR 4
69
70
71 LED-8/SL  LED Assy LED#&E4H 1
72 J0472 Lamp Holder et 1
73 LED-700 LED LED/E 1
74
75
76 GW19 Screw (M4-0.7 x 8) LR 3
77 MFFO042Nl  Screw (M4-0.7 x 4.2) LR 2
78
79
80
81 J179 Widen Plate(Right)(Optional) T e R [E E AR () () 1
82 J180 Widen Plate(Left)(Optional) T R [ TE AR () () 1

* Ref.No. 1to 40 - - - - - See the preceding page.

SL-800-GX Series
External Cam Shaft And Oil-sealed






Crankshaft Mechanism 3

Ref. Parts Amt.
No. No. Description Bl Req .
1 JJ0601-3 Crankshaft B 1
2 J0604 Screw (SM 9/32-28 x 15) PREH(R 2
3 J0603 Machine Pulley T f 2 1
4 J0606 Screw (SM 15/64-28 x 11) BR&HK 1
5 15-39 Spring Washer o B HE 5| 1
6 J0608 Washer 5 1
7 J0610 Screw (SM 9/64-40 x 4) HR&HK 1
8 J0609 Collar EfrEE 1
9

10 J0612 Washer e 1
11 J0613 O Ring ok 1
12 J0408 Screw (SM 9/64-40 x 8) BR&HK 1
13 J0614 Oil Seal [EpiEE 1
14 JJ0309 Connecting Rod BERREE 1
15 JJ0310-2  Gasket 1EH A 1
16 J0207 Screw (SM 11/64-40 x 5) BR&HK 2
17 J0622-1 Collar Efrs 1
18 SF240 Screw (M6-1.0 x 6) LR 11
19 J0619 Screw (M6-1.0) FE M4 (E) 1
20 J0620 Screw (SM 1/8-44 x 16.4) EE[BLENAA 1
21 J0621 Spring Pin OB B 1
22 JJ0618 Arm Shaft S Ry 1
23 JJ0244 Bushing FEpEE 1
24  JJ0275 Ball Bearing EERREIAL 1
25  JJ0327 O Ring SHEMELE 2
26 J0626-2 Gear (Large) g 1
27 JJ0638-2  Gear ke st iilpidll 1
28 SV264ET  Screw (M6-1.0 x 8)FE4Y e 4
29  JJ0639 Pin TEALEH 2
30 JJ0637-1  Gear ke st iijpidll 1
31 SF241 Screw ( M6-1.0x10 ) Lo 2
32  MIR110 Screw (M6-1.0% 11) BR&HK 1
33 VE19 Seal Plug 1EETZE 1
34  JJ0324 O Ring DHED) 1
35 JJ0245-3  Bushing (Front) ERHIETEY) 1
36  JJ0640 Alumiunm Seal Plug $R3E 1
37 N0650 Retaining Ring HR 1
38 VF19 Ball Bearing S8 NE=Y 7N 1
39 VA20 Seal Plug 1EET2E 1
40 J0635 Collar i 1
41 J0641LLU Ball Bearing TERRELAA 1

SL-800-GX Series
External Cam Shaft And Oil-sealed






Needle Drive Mechanism & Spreader Thread Handling(1) $f+-EEEN#&E K ‘g (1) 4
Ref. Parts Amt.
No. No. Description Bl Req .
1 JJo401-1 Rod iR EAR 1
2 J0802 Screw (SM 11/64-40 x 6.3) LR 2
3 JJ0403 Bearing SAR JNEZZ YN 2
4 J0805-1 Lever ZEEFEAT 1
5 J0207 Screw (SM 11/64-40 % 5) LR 2
6 JJo407 Pin T EY 1
7 J0808 Screw (SM 9/64-40 x 12) LR 2
8 VE19 Seal Plug 1FHESE 1
9 J0810 Link ISR 1
10 SF107 Screw (SM 1/8-44 x 5) LR 1
11 J0811-1 Pin TR 2
12 SV210 M3X0.5-4 e 1
13 J0813 Oil String HEE 2
14 J0814 Oil String HEE 4
15 JJ0415 Needle Bar Clamp S A 1
16 SV310 M3.5X0.6-8 e 1
17
18 JJ0418 Needle Bar Clamp i) =yt 1
19 J0819-1 Oil Seal HE 1
20 J0820 Collar ENrE 1
21 J0207 Screw (SM 11/64-40 x 5) LR 5
22 J0822 Needle Bar Cap sHiEE 1
23 J0823 Needle FRES 1
J0824-335  Needle Holder 335(Optional) T8 335(5EH%)
J0824-356  Needle Holder 356(Optional) T8 35605
J0824-364  Needle Holder 364(Optional) 1658 364(EERE)
J0824-4802 Needle Holder 448(Optional) S50 448(GEERE)
J0824-4525 Needle Holder 452(Optional) S50 452 (GEERE)
J0824-4605 Needle Holder 460(Optional) 1658 460(GEERE)
24 J0824-464 Needle Holder 464(Optional) 158 464CGERS) 1
J0824-4692 Needle Holder 469(Optional) 1658 469(GEERE)
J0824-4802 Needle Holder 480(Optional) 1658 480(FEERE)
J0824-552  Needle Holder 552(Optional) S50 552(FEERE)
J0824-560  Needle Holder 560(Optional) 18 S60CERE)
J0824-570  Needle Holder 570(Optional) 1658 ST0GEER)
25 J0825 Screw (SM 3/32-56 x 2.6) PR 5
26 J0826-1 Thread Guide ST EE LR 1
27 SV104 Screw (SM 3/32-56 x 5) LR 1
28 FL118GCS 75/11-1 Needle #+ -+ UY118 GKS-75 4

* Ref. No. 29 to 50

..... See the following page

SL-800-GX Series
External Cam Shaft And Oil-sealed






Needle Drive Mechanism & Spreader Thread Handling(1) $f+-EEEN#&E K ‘g (1) 4
Ref. Parts Amt .
No. No. Description Bl Req .
J0829S335 Needle Plate- 335(Optional) £ (£)33508E)(SL-813-GX)
J0829S4524 Needle Plate- S452(Optional) &1k (%5)452CGEERE)(SL-801 & 803-GX)
J0829S4605 Needle Plate- S460(Optional) £+ (55)460(3%H#)(SL-801 & 803-GX)
J0829S4641 Needle Plate- S464(Optional) £k (45)464CGERE)(SL-801 & 803-GX)
J0829L4521 Needle Plate- L452(Optional)  $t (£)452(EE/#)(SL-813-GX)
J0829L4601 Needle Plate- L460(Optional) £k (££)460C5EHE)(SL-813-CX)
29 J0829A1452 Stepped Needle Plate-A1(452)(Optional) £+ (4i)Ex75 1mm(452) (5#)(SL-801 & 803-GX) 1
J0829A14601 Stepped Needle Plate-A1(460)(Optional) £+ (4i)E%75 1 mm(460)(5E)(SL-801 & 803-GX)

J0829B1.5452
J0829B1.5460

Stepped Needle Plate-B1.5(452)(Optional) #1415 (%) 2 1.5mm(452)(EEH#)(SL-801 & 803-GX)
Stepped Needle Plate-B1.5(460)(Optional) 145 (58)E%7E1.5mm(460)(EE/E)(SL-801 & 803-GX)

J0829L469  Needle Plate- 469(Optional) #HR (469)(F)(ZEH#H)(SL-813-GX)
J0829L480 Needle Plate- 480(Optional) FHR (480) () (ZEH#H)(SL-813-GX)
30 J0830 Screw (SM 9/64-40 x 7.5) LR 3
J0831-335  Needle Plate Finger-335(Optional) £+#y &  335(GENH)
J0831-356  Needle Plate Finger-356(Optional) £+#y &  356(GEHH#)
J0831-364  Needle Plate Finger-364(Optional) £t#y & 364(GERH)
31 J0831-4521 Needle Plate Finger-452(Optional) £t#i & 452(ENRH) 1
J0831-4605 Needle Plate Finger-460(Optional) £t#v & 460(GERE)
J0831-464-1 Needle Plate Finger-464(Optional) ¢t 464CGERS)
J0831-469  Needle Plate Finger-469(Optional) £+#i &  469(GERH)
J0831L480  Needle Plate Finger-480(Optional) $t#kid  480(EEHH)
32 J0832-1 Screw (SM 3/32-56 x 2.7) LR 1
33 JJ0433-1 Thread Take-up Unit Biénes 1
34 MDAO060 Screw (M3-0.5 x 6) LR 2
35 JJ0435 Lever R 1
36 SV222 Screw (M4-0.7 x 2.8) LR 1
37 J0841-1 Thread Guide Base B MR E T 1
38 J0802 Screw (SM 11/64-40 % 6.3) LR 1
39 FK30 Thread Guilde HLRE 4
40 SF106 Screw (SM 1/8-44 x 2.8) LR 4
41 J0862 Bracket =Kt 1
42 SF205 Screw (M2.6-0.45 x 5) LR 2
43 J0846-1 Spring SRR EE 1
44 FK32 Spring A4 TE 2 [ S 1
45 SF108 Screw (SM 1/8-44 x 6.5) LR 1
46 SF201 Screw (M2.3-0.4 x 3.5) 1255 1
47 SF107 Screw (SM 1/8-44 x 5) LR 1
48 J0851-1 Bracket 2B 1
49 J0839 Screw (SM 1/8-44 x 4.5) LR 2
50 J0853-2 Bracket FLURIRE] B R 1
* Ref.No. 1t0 28 - - - - - See the preceding page.
* Ref.No. 51 to 58 =« « « « - See the following page

SL-800-GX Series

External Cam Shaft And Oil-sealed






Needle Drive Mechanism & Spreader Thread Handling(1) $f+-EEEN#&E K ‘g (1) 4

Ref. Parts Amt.
No. No. Description Bl Req .
51 J0627 Screw (SM 3/32-56 x 6) LR 2
52 J0855-1 Thread Guide AR 5
53 SF106 Screw (SM 1/8-44 x 2.8) LR 4
54 Joss7 Spring Washer BRI 1
55 J0839 Screw (SM 1/8-44 x 4.5) LR 3
56 JJ0456 Bushing HE 1
57  JJ0457-1 Bushing e 1
58 J0865-2 Ceramic B 8
% Ref .No. 29 to 50 =+ - « - - See the preceding page.

SL-800-GX Series
External Cam Shaft And Oil-sealed






Spreader & Knife Drive Mechanism(Fully Oil-Sealed ) 5
Ref. Parts Amt.
No. No. Description Bl Req .
1 JJ0501-1 Rod BEARRE 1
2 JJ0502 Washer BERE 1
3 JJ0503 Screw (SM 9/64-40x% 5.5) LR 2
4 JJ0504 Bearing s S AMEEY 7N 1
5 J1005-2 Connection Rod HEEIR 1
6 J1006 Screw (SM 9/64-40 x 10) LR 2
7 J1007 Nut (SM 7/32-32) [ESSA 1
8 J1008 Nut (SM 7/32-32) [ESSA 1
9 J1057 Lever ZEAE 1
10 Sv222 Screw (M4-0.7 x 12) e 1
11 J1050-2 Crankshaft o affisn 1
12 J1067 Washer 5 1
13 D1724 Oil Seal JHE 1
14 JJ0514-1 Thrust Washer IR 1
15 J1012 Connection Bar Assy B AR AE 1
16 J1006 Screw (SM 9/64-40 x 10) A 2
17 J1014 Rod oA TR 1
18 J1220 Nut (SM 7/32-32) (Left) WERF/T) 1
19 J1221 Nut (SM 7/32-32) [N, 1
20 J1006 Screw (SM 9/64-40 x 10) e 2
21 JJ0521 Guide SEFTER 1
22 J1008 Nut (SM 7/32-32) [, 1
23 J1051-1 Upper Knife Lever ETIERENE(E) 1
24 JJ0524 Washer B3R 1
25 J1068 Washer e 1
26 J1059 Oil Seal HE 1
27 J1053 Upper Knife Lever ETIERENECT) 1
28 J1060 O Ring JHET 1
29 J0403 Screw (SM 11/64-40 x 12) e 2
30 J1021 Bracket (Long) I E FEAR(F)(SL-813-GX)(£) 1
31 J1022-1 Bracket (Standard) & JIEEFCZEGR)(SL-801 & 803-GX)(FEAET)
J1022wW Bracket (Widen Type)(Optional) {&JJEE+FE22(%E)(SL-801 & 803-GX)(MNELAY) ()
32 J1024 Guide Plate (Knife Lever) [EE R 1
33 J1025 Screw (SM 1/8-44 x 7) LR 2
34  J1026SR Spring G 1
35 J1027 Upper Knife Guide (Short) BIIEEE ) 1
36 J0816 Screw (SM 3/32-56 x 3.5)(Widen Type)(Optional) B4 (fj[1'E 7)) (F5E %) 1
37 J1029 Upper Knife Guide (Long) BIIEEE () 1
38-1 J1030 Crankshaft (Standard) & T 1] 12 dil (FEAE ) 1
38-2 J1030-8 Crankshaft (Widen Type)(Optional) {& J][&E &l (1) CEERS)
39 J1031 Oil String HEE 1
40 J1032 Oil String HEE 2

* Ref. No. 41 to 61

..... See the following page

SL-800-GX Series
External Cam Shaft And Oil-sealed






Spreader & Knife Drive Mechanism(Fully Oil-Sealed ) 5
Ref. Parts Amt.
No. No. Description Bl Req .

41 J1033-1 Screw (SM 3/32-56 x 4.2) LR 2
42-1  J1034-3  Upper Knife Auxiliary Plate (Standard) {& JJ#if Bk (A7) 1
42-2 J1034-8 Upper Knife Auxiliary Plate (Widen Type)(Optional) ﬂgﬂﬁﬁﬁjﬂ‘}i (ﬂﬂ%ﬂ)(ﬁéﬁﬁ)

43-1 J1035-1 Upper Knife Clamp (Standard) {8 J]#HE (FEAER) 1
43-2 J1035-8 Upper Knife Clamp (Widen Type)(Optional) & JJAIcHE (1AL (GEERE)

44 J1036-8 Screw (SM 3/32-56 x 3.5)(Widen Type)(Optional) B4 (fj[1'E 7)) (e %) 2
45-1 J1037-R2 Upper Knife (Standard) HET](EAERD 1
45-2  J1048R Upper Knife (Widen Type)(Option F{&7] (Jn&E ) (5ERE)

46 J1038 Screw (SM 1/4-40 x 4.5) LR 1

47

48 JJ0548 Crank (Short) (EYREEE=ACT)) 1

49 JJ0549 Crank (Long) BIIEEE ()

50

51 J1066 Bushing = 1

52 J1017 Ball Lever Housing PR% 1

53  J1042-1 Knife Driving Lever (EFALEEaEZR 1

54 J1043 Connecting Rod (Left) PRER () 1

55 J1013 Crankshaft Driving Lever HH S B PR 1

56 J1039 Loopre Driving Lever LI EREK 1

57 J1059 O Ring JHET 1

58 J1070 Screw (M5-0.8 x 14) LR 1

59 J1019 Upper Knife Bracket Assy & T EREhAR [E] 1 L B 4H 1

60 J1010 Upper Knife Assy ETIEELH 1

61 J1061 Washer = 1
* Ref .No. 1t0 40 - - - - - See the preceding page.

SL-800-GX Series

External Cam Shaft And Oil-sealed






Looper Drive Mechanism TSt EREERE 6
Ref. Parts Amt.
No. No. Description Bl Req .
1 J1201 Looper Connection Rod T ogt R 1
2 SV312 Screw (M3.5-0.6 x 10) 244 2
3 J1203 Driving Lever AT P2 i 1
4 J1204 Washer #H 1
5 J1205-2 Washer HEH] 1
6 J1206 Nut (M6-1.0)(Left) $EEH/E) 1
7 J1207 Pin a5 1
8 J0812 Screw (SM 1/8-44 x 4) 244 1
9 J1209 Oil String SHES 1
10  J1210 Oil String SHES 2
11 J1211-1 Looper Lever T/ E e 1
12 J1212-1 Shaft Vi 1
13 J0207 Screw (SM 11/64-40 x 5) 244 2
14 J1215 Collar [ E R 2
15 J1216 Screw (SM 9/64-40 x 4) Lo 4
16 J1217 Looper Connection Rod Assy TajstERE 1
17 J1006 Screw (SM 9/64-40 x 10) 244 2
18 J1014 Rod FeAa iR 1
19 J1220 Nut (SM 7/32-32) (Left) HERR(AE) 1
20 J1221 Nut (SM 7/32-32) 2Rt 1
21 J1006 Screw (SM 9/64-40 x 10) 244 2
22 J1223 Guide Y ERIEH 1
23 J1224 Screw (SM 1/8-44 x 8) 244 1
24 J1225 Nut (SM 1/4-40) 2Rt 2
25 J1226 Looper Shaft Taygt 1
26 J1227-4 Looper Holder Tt EE R 1
27 J1228 Screw (SM 9/64-40 x 5) 244 1
28 J1229 Screw (SM 9/64-40 x 8) 244 1
29 J1230 Screw (SM 9/64-40 x 8) HiT8 JHETIE AL 1
30 J1033 Screw (SM 3/32-56 x 3) =A% 1
31 J1232-4 Looper T8t 1
32  J1233-5 Looper Guard BYAEaE GENES 1
33 J1420NI  Screw (SM 3/32-56 x 3.3) 244 2
34 J1235-2 Collar ivesz: 1
35  J1236-1 Screw (SM 11/64-40 x 12) e 1
36 J1237 Sleeve EfrEE 1
37 J0s0s Screw (SM 9/64-40 x 12) [ 1
38 J1239 Washer 1F5FREET] 1
39  J1240-1 Pin 75 1
40 J0207 Screw (SM 11/64-40 x 5) 244 1
* Ref.No. 41 to 54 =« « « - « See the following page

SL-800-GX Series

External Cam Shaft And Oil-sealed






Looper Drive Mechanism Tt ERE 6
Ref. Parts Amt.
No. No. Description Bl Req .
41 J1242 Link Assy EFE(4H) 1
42 J1243-1 Link ISR 1
43 J1244 Needle Bearing s S AWE=Y 7N 2
44 J1245-2 Bushing e 2
45 J1246 Screw (SM 7/32-32 x 15) JIRER S 2
46 J1247 Nut (SM 7/32-32) EE[E LS 1
47

48 J1248 Driving Lever i 1
49 J1043 Connecting Rod (Left) PRER () 1
50 J1250-1 Connecting Rod PREL 1
51 J1222 Driving Lever AT P2 i 1
52 J1252 Washer = 1
53 J1251 Pin 72,055 1
54 J1214 O Ring ORIz 1
*Ref.No. 11040 =+ « « - . See the preceding page.

SL-800-GX Series
External Cam Shaft And Oil-sealed
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Top Cover & Looper Thread Handling _FEfELTN gt SRR 7
Ref. Parts Amt .
No. No. Description Bl Req .
1 JJ1401 Top Cover Thread Take-Up _FEMARSTIRAREE 1
2 J1402 Screw (SM 11/64-40 % 4) LR 4
3
4-1 JJ1404 Looper Thread Take-Up TN rsHRARER (B CGER) 1
4-2  JJ1404YA Looper Thread Take-Up(Loose)(Optional) "N /2J 145 22 (52) (FEFD) 1
5-1  JJ1440-1 Looper Thread Guide AL SN 1
6 SV239-1 Screw (M4X0.7x 8) BR4% 9
7 J1436NI Screw (SM 1/8-44) LR 2
8 JJ1408 Bracket [] 1€ JAE 1
9 NO712NI Screw (M5-0.8 x 10) LR 1
10 J1410 Thread Take-Up Guide e AR AR 1
11 SCQO040 Screw (SM 9/64-40 ) BR4% 1
12
13 K0219-1 Bushing P 4R IR 6
14 JJ1407 Bracket TR 1
15  JJ0484-1  Connecting Rod PR 2
16
17
18 SF228 Screw (M4X0.7x 4) LR 2
19  JJ1421R  Thread Guide EEECY IO 1
20 J1420NI Screw (SM 3/32-56 x 3.3) LR 2
21 J1421 Thread Guide L ECYSTUN)! 1
22 JJ0480 Collar [E e 1
23 SVv242 Screw (M4-0.7 x 3) LR 2
24 VE22-1 Ball Bearing TERRELAA 3
25 JJ0483 Connecting Rod TH AR 1
26 SV222 Screw (M4-0.7X12) LR 2
27 JJ0276 Pin B 2
28 JJ0485 Belt 2 1
29 SV250 Screw (M5-0.8) RS 2
30 JJ0478 Pulley R A 1
31
32
33
34
35 JJ0250 Top Cover (Left) EE0D) 1
36  JJ0202-2 Gasket 1 HEAE 1
37 JJ0837 Screw (M4-0.7X18) LR 4
38  JJ0479-1 Shaft ) M 1
39 JJ0481-2  Bearing House B 1
40 VE21 Retaining Ring HIER 2
* Ref.No. 41 to 56 =« - - - - See the following page

SL-800-GX Series
External Cam Shaft And Oil-sealed
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Top Cover & Looper Thread Handling _FEfELTN gt SRR 7
Ref. Parts Amt.
No. No. Description Bl Req .
41 SWO06 Spring Washer (M5) T ] 3
42 JJ0842 Top Cover = 1
43  JJ0843-1 Hige EMES 1
44 JJ0844 Guide Plate &€/ 1
45 JJ0845 Magnet ks 2
46  JJ0846-1 Pulley Cover R tmi e 1
47 SV215 Screw (M3-0.5) PRER 1
48 GJ36 Screw (M4 - 0.7 x 5.8) LR 1
49 JJ0849 Pin Eos] 2
50 J1426 Bracket [E$H 1
51 WF04 Washer e 1
52 J2619 Screw (SM 11/64-40 % 6) PRER 1
53 J1425-2 Pipe HGE 1
54 N1240 Retaining Ring HIER 1
55 JJo487 Washer = 1
56 17-26 Screw (M3 - 0.5 x 3) PRER 2
% Ref.No. 1t0 40 =+ « « - . See the preceding page.

SL-800-GX Series

External Cam Shaft And Oil-sealed
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Feed Mechanism(Fully Oil-Sealed)

Pk st 8

Ref. Parts Amt .
No. No. Description Bl Req .
1 J1601 Connection Rod Assy Bk EAR(GE) 1
2 J1602 Screw (SM 3/16-32 x 17) 1245 2
3 J0207 Screw (SM 11/64-40 x 5) LR 5
4 J1604 Connecting Bar TR 1
5 J1220 Nut (SM 7/32-32) (Left) PERE(/E) 1
6 J1221 Nut (SM 7/32-32) BEEL 1
7 J1006 Screw (SM 9/64-40 x 10) LR 2
8 J1223 Guide XEER 1
9 J1224 Screw (SM 1/8-44 x 8) 244 1
10 SV250 Screw (M5-0.7 x 8) LR 1
11 J2619 Screw (SM 11/64-40-6) 245 1
12

13

14 J1607 Auxiliary Plate s RN 2
15  SDE184  Screw (SM 11/64-40 x 18.4) 245 4

16-1  J1616S3 Main Feed Dog-S FE FE)(SL-801 & 803-GX)

16-2  J1616L Main Feed Dog-L F& (F)(SL-813-GX)

16-3  J1616A1 Stepped Main Feed Dog-A1 FE (FH)EE 7= 1mm(SL-801 & 803-GX)

16-4 J1616B1.5  Stepped Main Feed Dog-B1.5 5 (50)EL751.5mm(SL-801 & 803-GX)

16-5 J1616SS1 Main Feed Dog-S (Fine Tooth)  F &5 (%5)(&ME)(SL-801 & 803-GX) 1

16-6 J1616L8 Main Feed Dog (Widen Type) FiE& (E)(=)(SL-813-GX)

16-7 J1616TK Main Feed Dog (Coarse Teeth)  F & (fHE)(EH)(SL-801 & 803-GX)

16-8 J1616RU Main Feed Dog (Rubber Type)  F & (1) (%H)(SL-801 & 803-GX)
17 J1617 Screw (SM 3/16-32 x 10) 244 1
18
19

20

21 J1621-1 Driving Lever PREK 1
22 JJ1622 Connecting Rod (Large) PRER Ok 250 1

23-1  J1623-S Differential Feed Dog-S ZEhES (55)(SL-801 & 803-GX)

23-2 J1623L1-1 Differential Feed Dog-L ZEIE (=)(SL-813-GX)

23-3 J1623A1-1  Stepped Differential Feed Dog-A1 =& (55)ES 7% 1mm(SL-801 & 803-GX)

23-4 J1623B1.5  Stepped Differential Feed Dog-B1.5 FE&g5 (55)E2751.5mm(SL-801 & 803-GX)

23-5 J1623SS-1  Differential Feed Dog-S (Fine Tooth) Z&hE (%8)(&HEE)(SL-801 & 803-GX)

23-6 J1623-8-1 Differential Feed Dog (Widen Type) &5 (J1E)(£)(SL-813-GX) 1

23-7 J1623TK-1 Differential Feed Dog (Coarse teeth) Z=&hEs (FHES)(SL-801 & 803-GX)

23-8 J1623RU-1  Differential Feed Dog (Rubber Type) &5 (i) (SL-801 & 803-GX)

24

25 J1608 Block (Feed Bar Lift) R 1
26 J1626-1 Eccentric Pin BRI 1
27 J1627 Screw (SM 3/16-32 x 10) 245 1
28 GK31 O Ring ORI 1
29 J1629-3 Flat Spring G 1
30

* Ref. No. 31 to 80

See the following page

SL-800-GX Series
External Cam Shaft And Oil-sealed
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Feed Mechanism(Fully Oil-Sealed) R BB 8
Ref. Parts Amt.
No. No. Description Bl Req .
31 J1631 Differential Lever ZEFEITE (&) 1
32 J1632R-1 Bushing HE (#EEFHH) 1
33

34 J1634 O Ring ORIIR 1
35

36 J1636-1 Screw (SM 11/64-40 x 6.5) 1E7F RS 1
37 J1637 Link FHAH &1 prE 1
38 J1638 Pin e 1
39 J1411 Screw (SM 9/64-40 x 4) 4% 1
40 J1640-4 Bushing e 1
41 J1641 Screw (SM 7/32-32 x 11) 17F RS 1
42  J1642-1 Nut (SM 7/32-32) EE[E LS 1
43

44 J1644 Pipe [ EE 1
45 J1657 Screw (SM 1/8 - 44 x 4) HE %5 1
46 J1646 Oil Wick HE 1
47

48

49 J1250-1 Connecting Rod (Small) B (/N 1
50 J1650-2 Driving Lever B 1
51 J1651 Slide VBB 1
52 J1652 Screw (SM 7/32-32 x 3.7) LR 1
53

54 J1654 Screw (SM 7/32-32 x 4.1) LR 2
55 J1655 Screw (SM 11/64-40 x 4.95) PR 2
64 J1664 Differential Lever EENFEAR () (EEEE ) 1
65  J1665-1 Link AP () (EEEH) 1
66 J1666-4 Differential Feed Adjusting Block Z=#fjzH% 51 (HEZE=EIF) 1
67 J1667-2 Washer e (HEEHIA) 1
68 J1668-3 Crank EREhES (EEETHH) 1
69 J1669-2 Differential Feed Rocker ZEhVE (EEEH) 1
70 J1670 Screw (M3.5-0.6 x 7) IE2% (EEEEIF) 1
71 J1671 Link A ENRRHERE (75) (2= E ) 1
72 J1672 Link (Main Feed) HEN 23)(EEEHI) 1
73 J1673 Link (Main Feed) P (14.5)(EEEBF) 1
74  SF226 Screw (M4-0.7 x 12) 244 2
75 WF04 Washer HEH] 1
76 WFO03 Washer HEH] 1
77

78 J1678 Eccentric Unit =T 2
79 J1606-1 Differential Feed Bar AR EEREN R (EEEE ) 1
80 J1605GX-A  Feeding Device Assy AR} R B AH (EE =S ) 1

* Ref .No. 1 to 30
* Ref.No. 81 to 89

----- See the preceding page.
..... See the following page.

SL-800-GX Series

External Cam Shaft And Oil-sealed
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Feed Mechanism(Fully Oil-Sealed) 35 g piAl 8

A

Ref. Parts Amt.
No. No. Description Bl Req .
81
82
83
84 GJ27 Screw (SM 11/64-40 x 4) (e 2
85 J1605-1GX Differential Feed Bar FiEkl ELRE (EEEE, ) 1
86 J1686 Feed Driving Unit Assy PRl ELERENAH (=N 1
87  JJ0915-1 Shaft i (EEZEENF) 1
88
89 L1111 Screw (M3-0.5 x 10) LR 2
* Ref.No. 31 to 80 - - - - - See the preceding page.

SL-800-GX Series

External Cam Shaft And Oil-sealed
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Feed Mechanism ( Dual Differential Feed Ratio) 9

Ref. Parts Amt.
No. No. Description Bl Req .
1 J1801 Connecting Rod Assy JHARZH 1
2 J1602 Screw (SM 3/16-32 x 17) LR 2
3 J0207 Screw (SM 11/64-40 % 5) LR 4
4 J1604 Connecting Bar TR 1
5 J1220 Nut (SM 7/32-32) (Left) IERF(E) 1
6 J1221 Nut (SM 7/32-32) LR 1
7 J1006 Screw (SM 9/64-40 x 10) LR 2
8 J1682-1 Bracket PoEE 1
9 J1683 Gasket I HEA 1
10 J1810 Guide [E]EHR 1
11 J1205-2 Washer FEH] 1
12 J1812 Nut (SM 1/4-40) LR 1
13 J1813-2 Main Feed Crank TSRl ER A 1
14 J1632 Bushing HE 1
15 JJ0834 Shaft T 1
16 J1634 O Ring ORIIR 1
17

18 J1636-1 Screw (SM 11/64-40 x 6.5) 17 F RS 1
19 J1819 Indication Plate EENZIEN 2
20 J1820-1 Gasket 1A 2
21 J0435 Screw (SM 9/64-40 x 9) LR 8
22 J1822 Lever TEAR (@ 9) 1
23 J1823 O Ring oxl¥g 2
24 J1824 Lever AR 2
25

26 J1826 Spring Washer ST AR 2
27 J1827-1 Screw (SM 1/8-44 x 3) TE ML IR 4
28 J1828 Nut (SM 1/4-40) LR 4
29 J1829-1 Ball Lever PREER 1
30 JJ1623 Connecting Rod (Large) PRERCR E9) 1
31 J1831-1 Connecting Rod (Small) B (/N 1
32 J1832 Driving Lever ik 1
33 J1833 (Rear) Differential Feeding Indicator Assy (ij)z& &% f& ¥ IR 2 AH4H 1
34

35  J1835-1 Lever TEARE (@ 9) 1
36 J1836 (Front) Differential Feeding Indicator Assy (1%)7£8h%I|J& ¥ HE = &4l 1
37 J1255 Screw (SM 9/64-40 x 6) LR 3

SL-800-GX Series

External Cam Shaft And Oil-sealed
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Presser Foot Driving Mechanism(1) (Standard) 10

Ref. Parts Amt.
No. No. Description Bl Req .
1 J2001-2 Screw (M12-1.0 x 25) B I REE 1
2 J2002 Nut (M12-1.0) i 1
3 J2003-1 Spring JBR S y5E 1
4 J2004-2 Presser Bar HRRAIRE 1
5  J2005-1 Guide Block PRI E 1
6 SV122 Screw (SM 11/64-40 x 9) 244 1
7 J2007-3 Adjusting Nut TR, 1
8  J2008-3 Pin g 1
9 J2009 Lever TRIR IS 25 1
10 GJ25 Screw (SM 11/64-40 x 6) 244 1
11 J2011-2 Cushion Rubber FHEAE R 1
12 J2012 Presser Foot Guide (R) HHIE EfEEE) 1
13 J2013-1 Screw (SM 3/16-32 x 12) 244 2
14 J2014FS-1 Presser Foot Guide (L) I E B = () 1
15 SF225 Screw (M4-0.7 x 10) PRER 2
16 Presser Foot FHH4H

17 J2604 Screw (SM 7/32-32 x 16) 244 1
18 J1409 Screw (SM 7/32-32 x 10) 244 1
19 J2019 Latch o 7] 2 1
20  J2020-2 Pin RS 1
21 Sv227 Screw (M4-0.7 x 5) 244 2
22 J2022 Screw (SM 1/4-40) Ef IR 1
23 J1225 Nut (SM 1/4-40) S 1
24  MHQ160  Screw (M5-0.8 x 16) 4% 1
25 J2025 Plunger Connecting Rod et R PR 1
26 J2026 Link (Long) () 1
27 J2027 Screw (SM 11/64-40 x 3) B4 () 1
28 18-21 Screw (M4-0.7 x 5) 244 2
29  JJ1028-1  Link (Short) P () 1
30

31 JJ1030-1 Tension Release Bar IR 1
32 J2032 Lever HRRAIEE 22 1
33 J2033 Screw BR&% 1
34 JJ1034 Screw (SM 11/64-40 x 3.8) 244 1
35 J2035 Fabric Guide BAG SR AR ) 1
36 JJ1024 O Ring SHES 1
37 J2037-2SUS  Guide Plate (Right) SBRAE AR () 1
38 J2038-2SUS  Guide Plate (Left) T EEE ER () 1
39  J2035E Fabric Guide A2 1
40  J1420NlI  Screw (SM 3/32-56 x 3.3) 244 1

* Ref. No. 41 to 57

..... See the following page.

SL-800-GX Series
External Cam Shaft And Oil-sealed
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Presser Foot Driving Mechanism(1) (Standard) 10
Ref. Parts Amt.
No. No. Description Bl Req .
41 J2055NI Screw (SM 3/32-56 x 3.3) PRE% 1
42
43 GJ25 Screw (SM 11/64-40 x 5.5) PRE% 1
44-1 J2044-S3  Bracket-S VB () 1
44-2 J2044-L3 Bracket-L TEEE ()
45 J2045-1 Flat Spring(L)(Optional) HER (R)CER) 1
J2045-2 Flat Spring(S)(Optional) THER (B)CER)
46 J2046 Screw (SM 3/32-56 x 2.6) LR 1
47 JJ2047 Bushing E=E 1
48 J2048-1 Foot Sleeve =S 1
49 J2049 Slide Fabric Guide Assy AT g E FEFEAH (SL-803 & 813-GX) 1
50 J2050 Adjusting Nut (M6-1.0) EEEaLEE] 1
51 J2051 Adjusting Bushing HHEIER 1
52 J2323 Lever Link AR Lyitera ) 1
53 NV12 Nut (M5-0.8) T2 2
54 P1329 UTT Cam Roller BE 1
55 FEO3 Washer e 1
56 J1008 Nut (SM 7/32-32) SR 1
57 SV253 Screw (M5-0.8 x 16) e 1
* Ref .No. 1to 40 - - - - - See the preceding page.

SL-800-GX Series
External Cam Shaft And Oil-sealed






Lubricating Mechanism il i 12

Ref. Parts Amt.
No. No. Description Bl Req .
1 J2801 Oil Pump Assy SHER4H 1
2 J2802-2  Pump Base SR 1
3 J2803 Pin L) 2
4  J2804-3  Pin L) 2
5 J2805 Gear (Small) EHEON) 4
6 J0207 Screw (SM 11/64-40 x 5) 4% 2
7 J2806-3 Gear (Large) EEHH(R) 1
8 J2108-1 Oil Seal SHE 1
9  J2868-2 Gasket e 1
10 J0403 Screw (SM 11/64-40 x 12) 4% 2
11 J2811 Screw (SM 9/64-40) REET B4 2
12

13

14  J2814-1 Oil Guide Cover ZOE 2
15 J0411 Screw (SM 9/64-40 x 7) 4% 6
16 J2116 Filter H R4 1
17 J0230 Screw (SM 3/8-28 x 4) 244 1
18 JJ2818 Forced Oil Supply Assy SR 45 AR 1
19 JJ2819 Front Oil Pipe Assy BRI H4H (5 ) 1
20 JJ2820 Oil Pipe S 1
21  JJ1339-5  Oil Cup Assy A (B EI4S 1
22 J2822 Oil String SHES 1
23 J2823 Oil Felt SHEE 1
24 J2824 O Ring 5RO RIS 1
25 JJ1325-4  Oil Cup (Front) HCHIE(R) 1
26 JJ2826 Socket BT 2
27 JJ2827 Socket Assy FEE4H 1
28 JJ2828 Screw (SM 3/16-32 x 16) 4% 1
29 FL14 Gasket = 4
30  JJ2830 Oil Pipe e 1
31 JJ2870 Oil Pipe e 1
32 JJ2871 Oil Pipe SHETE 1
33 JJ2824 Oil Pipe i 1
34 J2834 Oil Reservoir Assy JHAEZH 1
35  JJ2872 Oil Pipe e 1
36 J2836 Oil Reservoir SHIE 1
37 J0218 Screw (SM 3/8-28 x 10.5) 4% 1
38  J0219-1 Oil Seal DAt it 1
39 J2015 Screw (SM 3/16-32 x 12) 4% 4
40 J2840 O Ring S F SR 1

% Ref. No. 41 to 71

..... See the following page.

SL-800-GX Series
External Cam Shaft And Oil-sealed






Lubricating Mechanism il i 12
Ref. Parts Amt.
No. No. Description Bl Req .
41 J2841 Filter e 4 1
42 J2842 Filter Support JEHAEE EIR 1
43  J2843 Pipe Guide HH L 1
44 J2844 Oil Sight Gauge AN EE 1
45 J2845 O Ring O #irg 1
46 J2846 Float Bar Indicator HEfEE 1
47  JJ2874 Screw (SM 3/16-32) Lo 1
48 JJ1248 Oil String S 1
49 J2849 Indicator Support Wire 18t E E 4R 1
50 RF23 O Ring OFI3E 1
51  J2851-1 Oil Pipe CHISHE 1
52 J2852 Oil Pipe LASHEE (T) 1
53 JJ2876 Oil Pipe PIEAISHE () 1
54 JJ2854 Oil Pipe HAE 1
55

56

57  J2857-1 Qil Filter (Upper) HEIE(T) 1
58

59  J2859-3 Oil Pipe ( Long & Upper) S (F)(E) 1
60

61 J2861 Oil Box JALLE i) 1
62 J2862 Seal RIS R () 2
63

64 J2864 Float Base P i 1
65 J2865 Oil Indicator Assy AN HEE4E 1
66

67

68

69 J0432 Screw (SM 9/64-40 x 6.3) LR 1
70 J2872-2 Gasket FEESS 1
71 J2871 Oil Pipe e 1
% Ref.No. 1 to 40 -« - « « = See the preceding page.

SL-800-GX Series

External Cam Shaft And Oil-sealed






Attachment Box Ff 131

Ref. Parts Amt.

No. No. Description - R Req .
1 SD033 Zipper Bag PAS 2N 1
2 Jo17 Wrench RF(10,11) 1
3 J016 Wrench MR T(3/8") 1
4 Jo14 Wrench F6,7) 1
5 J109 Wrench SYRHHERIR T 1
6 FM14 Pincer ZELGA 1
7 Synchronizer Wrench NI 1
8  J2210-1 Foot Shoe (Right) AR 1
9  J2209-1 Foot Shoe (Left) VAR 1
10 FLi1eccs 75111-1  Needle £t 4
11 J1037-R2  Upper Knife (Standard) ETI(FEAERY) 1
12 J2213-4 Lower Knife TMET] 1
13 J023-2 Folder ==A7) [N 1
14 J3003NI  Screw (W 3/8-16 x 32) Lo 2
15 15-24 Wood Screw N 3
16 J021 Wrench LA AR F-(8mm) 1
17  FM20-A  Wrench LA AR T4 1
18 FM18 Screw Driver INERET 1
19 FMO09 Screw Driver — T 1
20 FM19 Screw Driver —F e T 1
21 FM23-1 Screw Driver —FREF 1
22 1M105 Wrench LIS A F-(6mm) 1
23 J147 Wrench 175 R T 1
24  FLG-3-9  Needle $t 1

SL-800-GX Series
External Cam Shaft And Oil-sealed
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Accessories MORGD s 13-2
Ref. Parts Amt .
No. No. Description Bl Req .
1
2 Wire Clamp et 5
3 J029 Threading Wire OO 1
4
5
6
7 FM02 Retaining Fig MIBE E RS 6
8
9 FM12 Funnel TRt 1
10 FM13 Oiler HEE 1
11 J3401-3 Air Solenoiol R EEAH 1
12
13 J028 Thread Guide a2z 1
14 J2637 Thread Eyelet Assy WEARAH 1

SL-800-GX Series
External Cam Shaft And Oil-sealed






Thread Tension Mechanism (Special Part) FEEEGE RS 14
Ref. Parts Amt.
No. No. Description Bl Req .
1 J2601 Thread Guide Bracket =R SN 1
2 J2602 Screw (SM 3/16-32 x 13) PRE% 2
3 J2603 Bracket 4 2
4 J2604 Screw (SM 7/32-32 x 16) LR 2
5 J2605 Shaft (Thread Tension Release) 5Z4R4% 1
6 J2606 Spring HE 1
7 J2607-1 Thread Guide pi=FA A 3
8 J2608 Thread Releaser Pin ZARTETH 5
9 J2609 Tension Spring Assy 5 J5EEE4H (558) 4
10 J2610 Nut (SM 1/4-40) st HE 6
11 J2611 Tension Spring Bushing BB ENE 6
12 J2612-1 Spring (Heavy) JHEE(5R) 4
13 FK14 Tension Disc 5B 7B R 12
14 J2614 Thread Guide Bar TESJERR 4
15 J2615 Tension Spring Assy 5 JI5EER4H (59) 2
16 JJ1616 Tension Support Tube BV EE 2
17 JJ1617 Bushing SZangms 2
18 JJ2616 Spring (Light) HEE(59) 2
19
20 J2620 Bracket 2B 2
21 J2621 Screw (SM 15/64-28 x 15) PRER 2
22 J2622 Bracket (] E B 1
23 J0408 Screw (SM 9/64-40 x 8) PRER 10
24 JJ1624 Pipe e 2
25 J1426 Bracket [&| 5T 2
26 J0217 Screw (SM 11/64-40 x 5.5) PRE% 2
27 WF04 Washer HEH] 8
28 J2628 Thread Guide Plate HWER A 1
29 J2629 Thread Guide YA 4R P 6
30 J2630 Location Pipe =iE 7
31 JJ1631 Silicone Oil Reservoir 1Y 1
32 JJ1632 Top Cover WilE 1
33 PF10 Spring Pin T 2
34 J0403 Screw (SM 11/64-40 x 12) PRE% 2
35  J2635-1 Oil Felt OHEE (RTAY) 1
36 VB42-2 Cushion Felt PiEE 1
37-1 J2637 Thread Eyelet Assy EARAH 1
37-2  J2637A Thread Eyelet Assy HEARAH (T47)
38-1 J2638 Thread Tension Assy SR4R4H 1
38-2  J2638A Thread Tension Assy ZARAH (T45)
39 J2639 Silicone Oil Reservoir Assy. Y HaH 1
40 FA20 Ceramic f3E 8
* Ref.No. 41 to 48 =+« - - - - See the following page.

SL-800-GX Series
External Cam Shaft And Oil-sealed






Thread Tension Mechanism (Special Part) Z 14
Ref. Parts Amt .
No. No. Description e At Req .
41 JJ1641 Thread Guide PEEC R 1
42 JJ1642 Silicone Oil Reservoir SRARTESH 2
43 JR3427 Thread Guide Bar TRy 2
44 JJ1644 Silicone Oil Reservoir Pipe S TESYE 1
45 JJ1645 Screw (M6-1.0) HEFE LA 1
46 JJ1646 Silicone Oil Reservaoir FRARTEEH 1
47 J0865-2 Ceramic i 4
48 J2641 Bushing P ZE4RHR 8
* Ref.No. 1to 40 - - - - - See the preceding page.

SL-800-GX Series

External Cam Shaft And Oil-sealed
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Mounting Assy & Clutch Motor [ 78 BB B Bl 15
Ref. Parts Amt.
No. No. Description EoaiE Req .
1 J121 HpR 1
2 J122 Brand Name Plate e 1
3  J3603-3  Screw (M10-1.5 x 100) 244 4
4 J3010 Washer (M10) HEH] 4
5 J2305 Nut (M10-1.5) B 8
6  J3201-1 AC Servo Motor ACTEIfR B2 1
7 SF243 Screw (M6-1.0 x 25) 244 7
8 1539 Spring Washer (M6) B FE HE ] 4
9 J3205 Coupling et 1
10 SF242 Screw (M6-1.0 x 14) 4% 3
11 J3207 Rubber Cushion PR 1
12 J3206-1 Couopling Gear i 2 B 1
13 J3214 Screw (M6-1.0 x 15) 4% 1
14 JJ1614AS  Safety Cover e 1
15 SV239 Screw (M4-0.7 x 5) BR&HK 4
16 FL23 AR EE 1
17  J3210-2 Mounting Base 7 [ T 1
18 GJ36 Screw (M4-0.7 x 5.8) %R 1
19
20 18-26 Screw (M3-0.5 x 4) 245 4
21 J3621-3 Lift Bar FRRAIEE T 1
22
23
24
25 LLO21 BT Fin 1
26 37 -07 Screw (M3-0.5% 14) BT TRk 2
27
28
29 J3629 PEIFS 1
30 GL37 Screw (M5-0.8 x 12) Lo 2
31 J3023-1 Spring HE 1
32 SV232 Screw (M4-0.7 x 10) LS 1
33 WF04 Washer HEH] 1
34 FL13 B4R E 1
35  SV264 Screw (M6-1.0 x 8) e 1
36
37
38
39
40 J3009 Rubber Cusion e 4
* Ref.No. 41 to 74 =+ - - - . See the following page.

SL-800-GX Series

External Cam Shaft And Oil-sealed
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Mounting Assy & Clutch Motor [ R B i 15
Ref. Parts Amt.
No. No. Description [ et Req .
41
42 J3642 Washer e 4
43 J3021 Pin T 1
44
45
46
47
48 J3675 Spring G 4
49
50
51 J3651 Rubber Cushion TR 1
52 J3211PINK  Synchronizer Wheel JE il 1
53 J3653 Synchronizer Disk EALH 1
54 J3654 Washer = 3
55 J3655 Sensor Disk e R 1
56 J3656 Washer HORFEH] 1
57 J3657 Retainung Ring xR 1
58 J3217 Synchronizer Set TEfrFE4H 1
59 J3659 Wrench SR 1
60
61
62
63 J3663-1 Rest Bracket(R) [ 7E B () 1
64 J3664-2 Regulating Bracket SPHEL R 1
65 J3665 Slide TEER 2
66 J3666 Washer = 1
67 J3667 Screw (M8-1.25 x 100) BR4% 1
68 J3668 Washer = 4
69 J3669 Screw (M10-1.5 x 40) LR 4
70 J3670-1 Rest Bracket(L) [&] B B (£5) 1
71 J3671-1 Screw (M3-0.5 x 18) LR 4
72 J3676 Gasket [ E PRI EE 1
73 J3673 Slide TEER 1
74 J0803 Location Pin TEAIL 3 1
% Ref .No. 1 to 40 - « « « = See the preceding page.

SL-800-GX Series

External Cam Shaft And Oil-sealed






Needle Holder & Needle Plate & Needle Plate Finger $§% #1458t & 16
& Carrier & Hook(Optional) Wit b s Er Mt Nk
Ref. Parts Amt .
No. No. Description [ et Req .
J0824-335  Needle Holder 335(Optional) T8 3350350
J0824-356  Needle Holder 356(Optional) 187 35605
J0824-364  Needle Holder 364(Optional) 1658 364(EERE)
J0824-448  Needle Holder 448(Optional) S50 448(FEERE)
J0824-4525 Needle Holder 452(Optional) S50 452 (GEERE)
1 J0824-4605 Needle Holder 460(Optional) 1658 460(FEERE) 1
J0824-464  Needle Holder 464(Optional) 1658 464 (GEERE)
J0824-4692 Needle Holder 469(Optional) 1658 469(FEERE)
J0824-4802 Needle Holder 480(Optional) S50 480(FEERE)
J0824-552  Needle Holder 552(Optional) S50 552(FEERE)
J0824-560  Needle Holder 560(Optional) T8 S60(EERE)
J0824-570  Needle Holder 570(Optional) 658 ST0(EERE)
J0829S335 Needle Plate- S335(Optional)  #+#k  (5H)335CEERH)
J0829S4524 Needle Plate- S452(Optional)  &#1+#k  (%5)452(35E )
J0829S4605 Needle Plate- S460(Optional)  #1#k  (%H)460(35EE)
J0829S4641 Needle Plate- S464(Optional) 11k  (%H)464(35EfE)
J0829L4521 Needle Plate- L452(Optional)  $t#i (£)452(EER#)
5 J0829L4601 Needle Plate- L460(Optional)  $t#i (£)460(EEHE) 1
JO829A1452  Stepped Needle Plate-A1(452)(Optional) $1#5 (45 E 7 1 mm(452) GEEH)
JO0829A14601 Stepped Needle Plate-A1(460)(Optional) $1#5  (55)EE 7 1 mm(460)GEEHE)

J0829B1.5452
J0829B1.5460

Stepped Needle Plate-B1.5(452)(Optional) $1#
Stepped Needle Plate-B1.5(460)(Optional) $11

(F)EZ 72 1.5mm(452) ()
(F)EZ 72 1.5Smm(460) ()

J0829L469 Needle Plate- 469(Optional) T (469)(EERE)
J0829L480 Needle Plate- 480(Optional) FHE (480)(EERE)
J0831-335 Needle Plate Finger-335(Optional 1  335(5EMHE)
J0831-356 Needle Plate Finger-356(Optional 1  356(35EMHE)
J0831-364 Needle Plate Finger-364(Optional 1  364(EHE)
J0831-448 Needle Plate Finger-448(Optional 1  356(35EMHE)
J0831-4521  Needle Plate Finger-452(Optional $tfi & 452(%EH#) 1
3 J0831-4605 Needle Plate Finger-460(Optional $tf &  460(EEH#)
J0831-464-1 Needle Plate Finger-464(Optional £t  464(35EkE#)
J0831-469 Needle Plate Finger-469(Optional 1  469(i5EHE)
J0831L480  Needle Plate Finger-480(Optional $tf &  480(EEH#)
J0831-552 Needle Plate Finger-552(Optional 1  552(5/H%)
J0831-560 Needle Plate Finger-560(Optional 1  560(EMHE)
J0831-570 Needle Plate Finger-570(Optional 1  570(35ME)
J2220-448-1  Carrier(Optional) _FEM4RAE AR 2R (A0 #448) GERE)
J2220-452-1  Carrier(Optional) _FEM4RAE AR 2R (A #452) GERE)
4 J2220-460-1  Carrier(Optional) _FEM4RAE AR 2R (A #460)GERE) 1
J2278 Carrier(Optional) _F BT AR 2 (R HA64) (CEEE)
J2453 Carrier(Optional) _F BT 4R 25 (R#460) (CEE )
J2410 Carrier(Optional) BT 4R g (FE#480) CEE )
5 J1657 Screw (SM 1/8-44 x 4) IR 1

* Ref. No. 6-1 to 7

..... See the following page

SL-800-GX Series

External Cam Shaft And Oil-sealed






Needle Holder & Needle Plate & Needle Plate Finger $§% #1458t &

16
& Carrier & Hook(Optional) Wit b s Er Mt Nk
Ref. Parts Amt .
No. No. Description [ et Req .
6-1 J2223 Hook(Optional) RIS GE#4524#460) CEEE)
J2223-480  Hook(Optional) L E&RAIET (F#469#480)GEEHE) 1
6.0  J2422 Hook (Long)(Optional) B4R ETETH(EHAS2#4604#469) CEERE)
J2423 Hook (Long)(Optional) LEfSR AT (£) 430(EEH)

7 J2224 Screw (SM 1/8-44 x 7) PRER 1

% Ref.No. 1t0 5 =+ « « - . See the preceding page.

SL-800-GX Series
External Cam Shaft And Oil-sealed
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Main Feed Dog & Needle Guard &Differential Feed Dog & = 17-1
Bracket & Flat Spring & Fabric Guide ]

Ref. Parts Amt.
No. No. Description [ et Req .

J1616S3 Main Feed Dog-S(Standard) Fe ) (FEAERD(SL-801 & 803-GX)

J1616L Main Feed Dog-L(Standard) FE (£)(FE2ERD)(SL-813-GX)

J1616A1 Stepped Main Feed Dog-A1 FEF G)EEZE Imm(SL-801 & 803-GX)
J1616B1.5  Stepped Main Feed Dog-B1.5 T (59)E7%1.5mm(SL-801 & 803-GX)
J1616SS1  Main Feed Dog-S (Fine Tooth) 35 (40)(4HEE)(SL-801 & 803-GX) 1
J1616L8-1 Main Feed Dog (Widen Type) FE (E)IIE)SL-813-GX)

J1616TK Main Feed Dog (Coarse teeth)  F &5 (%5)CFHET)(SL-801 & 803-GX)

J1616RU  Main Feed Dog (Rubber Type) &5 (55)(12)(SL-801 & 803-GX)

J1618H Needle Guard (Rear) TE$TR (B)(rEE=C1E )
J1618-N Needle Guard (Standard) TEET R (EAERD)

For SL-713-G1-480.

J1618-8 Needle Guard (Rear)(for 480) TEET R (18)(for 480)

J1623S-1  Differential Feed Dog-S(Standard) Z=&hi (55)(FE#ER)(SL-801 & 803-GX)
J1623L-2 Differential Feed Dog-L(Standard) =& (£)(fEAERD)(SL-813-GX)
J1623A1-1  Stepped Differential Feed Dog-A1 =& (55)E5 7% Imm(SL-801 & 803-GX)

3 J1623B1.5  Stepped Differential Feed Dog-B1.5 Z=&jg5 (4)EX721.5mm(SL-801 & 803-GX)
J1623SS-1  Differential Feed Dog-S (Fine Tooth) Z=&/E5 (%6)(4HEE)(SL-801 & 803-CX) 1
J1623L8-1 Differential Feed Dog (Widen Type) Z&5 (£)(J1Z)(SL-813-GX)

J1623TK-1 Differential Feed Dog (Coarse teeth) Z=&Ehes (55)(FHE(SL-801 & 803-GX)
J1623RU-1  Differential Feed Dog (Rubber Type) =& (5H)(#H) (SL-801 & 803-GX)

4-1 J2044-L3 Bracket (L)(Optional) TEEE (£)(GERE) 1
4-2  J2044-S3 Bracket (S)(Optional) VEEE (FH)(GERE)
5-1 J2045-1 Flat Spring(L)(Optional) HER (R)CGER) 1
5-2 J2045-2 Flat Spring(S)(Optional) HER (B)CER)
For Presser Foot Assy G3,G3T,U,G4A,G4B,713-G0,713-G1
6-1 J2035E Fabric Guide (L)(Optional) EAAEE (B)(ER)
For Presser Foot Assy G2,G2H,GOH.
6-2 J2035 Fabric Guide (S)(Optional) HAGES () (ERE) 1
For Presser Foot Assy G2N.
6-3 J2043 Fabric Guide (S)(Optional) EAngs (59)(ER)

SL-800-GX Series
External Cam Shaft And Oil-sealed
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Disengaged Feed Dog(Fine Teeth)
i X E A e (da)

1 1 \\\\\\ \\\\\ Disengaged Feed Dog(Coarse Teeth)




Disengaged Feed Dog KR4 17-2

Ref. Parts Amt .
No. No. Description e A Req .
1 J1616SS-SPMM  Disengaged Main Feed Dog-SS(M) 438k 3 &5 () (4H) 1
2 J1616SS-SPML  Disengaged Main Feed Dog-SS(L) 4= F &5 (Z2)(4H) 1
3 J1616SS-SPMR  Disengaged Main Feed Dog-SS(R) 4= F &5 (45)(4H) 1
4 MGEO058  Screw (M2.5-0.45 x 5.8) LIRS 2
5 J1618H  Needle Guard $HE 1
6 J1623SS-SPDR-1 Disengaged Diff Feed Dog-SS(R) 47BN (45 (4H) 1
7 J1623ss-SPDL-1  Disengaged Diff Feed Dog-SS(L) 47 B =780 (Z2)(4H) 1
8 M1152 Screw (M2.5-0.45 x 8) HR&R 1
9 WFO05 Washer A 1
10  J1627 Screw (SM 3/16-32 x 10) LIRS 1
11 J1616-SPMM  Disengaged Main Feed Dog(M) 438k F &5 () (FH) 1
12 J1616-SPML  Disengaged Main Feed Dog(L) e EE )G 1
13 J1616-SPMR  Disengaged Main Feed Dog(R) SrEEEECH)GH) 1
14 J1623-SPDR-1  Disengaged Diff Feed Dog(R) SEEZEEEE ) () 1
15 J1623-SPDL-1  Disengaged Diff Feed Dog(L) SrEEZEEEE () (FH) 1

SL-800-GX Series
External Cam Shaft And Oil-sealed
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For Tighten Thread(Optional)

R R (ARE)
For Loosen Thread(Optional)



Top Cover & Looper Thread Handling (Optional) 18-1

Ref. Parts (P_J14-1) Amt.
No. No. Description [ et Req .
1 J1401 Top Cover Thread Take-Up _FEMARSTIRAREE 1
2 J1402 Screw (SM 11/64-40 x 4) LR 4
3 J1403 Screw (SM 1/8-44) PRAL IR 2
4 J1404 Looper Thread Take-Up TN sHR 4R 2 CGERD 1
5 J0426 Screw (SM 11/64-40 x 4) PR 1
6 WF04 Washer = 1
7 J1407-2 Bracket TeériE 1
8 J1408 Bracket [5] %€ JE 1
9 J1409 Screw (SM 7/32-32 x 10) PR 2
10 J1410 Thread Take-Up Guide _FEFHR AR AR 1
11 J1411 Screw (SM 9/64-40 x 4) e 1
12 J1412 Bracket 5] 7E B 1
13 J1413 Screw (SM 1/8-44 x 5) HRa% 2
14 J1414 Looper Thread Guide o) 4R R e 1
15 J1415 Screw (SM 9/64-40 x 6) [ 1
16 J1416 Washer 5 1
17 J1417 Thread Support PI=RAn G i 1
18 J1418 Screw (SM 3/32-56 x 5) [ 1
19 J1419 Thread Guide B () 1
20 J1420 Screw (SM 3/32-56 x 3.3) [ 2
21 J1421 Thread Guide LR O 1
22 J1422 Looper Thread Guide Assy AR B2 (FR T4 ED)

23 J1423-1 Bracket Heze 1
24 J0408 Screw (SM 9/64-40 x 8) LSS 1
25 J1425-2 Pipe pi=RA e 1
26 J1426 Bracket [E 1
27 vD27 Eye Guard Holder EHE L ZE 1
28 FA26 Conical Spring Washer ST EE S 1
29 J1429 Screw (SM 11/64-40) e 1
30 VD25 Eye Guard EHEER 1
31 SV104 Screw (SM 3/32-56 x 5) e 2
32 FA24 Washer E 2
33 J1433 Pipe Thread Guide Assy EAE R 1
34 1M001 Laced Wire BH 2
35 J1404YA-1 Looper Thread Take-Up T ogtHR 4R e (FERD) 1
36  J1407-3 Bracket FRaE 1
37 J1422ST Looper Thread Guide Assy FEAR R R (FR TI4R5R)

38 SF142 Screw (SM 7/32-32 x 4) Lz 2
39 J1435 Looper Thread Guide AL BN 1

SL-800-GX Series
External Cam Shaft And Oil-sealed
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ACCESSORIES OF DECORATIVE STITCH (OPTIONAL) #&fi4s i {4:4H (S EE)

18-2

Ref. Parts (P_J14-2) Amt.
No. No. Description ey Req .
1 J2637A Fit 1st book -P20 Ref N0.37-2  [i&72637AMB4R4H (747 1
2 J2638A Fit 1st book -P20 Ref N0.38-2  fii &72638AFZ4R4H (745 1
3 J0840ZBR  Bracket Sl 1
4  J1410ZBR  Thread Take-Up Guide _FEFER AR TR 1
5 L0376 Looper Thread Eyelet(Front) #EtiEaR A ED 1
g J2219ZBR  Carrier L BfigR T S e (Ra#452) 1

J2220ZBR-1  Carrier EfigR T 4R as (R#400)

SL-800-GX Series

External Cam Shaft And Oil-sealed
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SL-701-G0 Single Edge Trimming(®i.{]])Presser Foot ( without Groove )& # ]l  19-1
SL-701-G1 Single Edge Trimming(8i.t]])Presser Foot ( with Groove ) il
Ref. Parts (P_J22-1) Amt.
No. No. Description [ et Req .
1 J2201 Presser Foot Assy. FHHAT (4H) EE 1)
2 J2203 Presser Foot Assy. R GREYAE
3
4
5 SF121 Screw (SM 11/64-40 x 7) PR 1
6 J2206-21 Fabric Presser BRA 28 1
7 J2207 Spring e S 1
8 J2208-1 Screw (SM 1/8-44 x 2.5) LR 1
9 J2209-1 Presser Foot Shoe (L) HHHEM () 1
10 J2210-1 Presser Foot Shoe (R) HHHLE F) 1
11 J2211 Screw (SM 3/32-56 x 2.5) IE 44 1
12 J2212 Spring CHIgk 4 1
13 J2213-4 Lower Knife ™MET] 1
14 J2214-4 Lower Knife Clamp ™ETIEE R
15 J2215 Screw (SM 1/8-44 x 5) PRER 1
16 J4216-6 Chip Guard YA = 1
17 J2217 Spring e S 1
18 J4218 Screw (SM 1/8-44 x 2.3) PRE% 1
19
20
21
22 J2222 Crankshaft LAYk (k) 1
23
24
25  J2225-1 Crankshaft LAY #H (&) 1
26 J2226 Segment FH AT B AR 1
27 J2227-1 Link THPEER 2
28 J2228-1 Pin FeERY 4
29 J2229 Screw (SM 3/32-56 x 3.5) e 2
30 J1033 Screw (SM 3/32-56 x 3) e 2
31 J2231 Pin T 1
32
33 J2233 Screw (SM 1/8-44 x 3.5) LSS 2
34 J2277NI Screw (SM 3/32-56 x 6) LSS 1
35 J4240-1 Extension Plate JE{ERAS 1
36 J2236-1 Presser Guide (L) HHIZE R () 1
41 J2241 Presser Guide (R) HHIZER ) 1
58 J2258-2 Main Presser Foot ( without Groove ) GOl 48 (4#7#)2.35mm 1
59 J2259-3 Main Presser Foot ( with Groove ) GIffifll F 4 (F7#)2.35mm
60 J0633 Pin e 2

SL-800-GX Series
External Cam Shaft And Oil-sealed
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(DSL-701-GOW
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SL-800-GX Series
External Cam Shaft And Oil-sealed

SL-701-GOW Single Edge Trimming(8i.t]])Presser Foot ( without Groove )& EH#Hl  19-2
Ref. Parts Amt .
No. No. Description [ et Req .
1 J2242 Presser Foot Assy. FHHAD (4H) R 1)
2
5 SF121 Screw (SM 11/64-40 x 7) PREA 1
6 J2206-21 Fabric Presser BRAr 28 1
7 J2207 Spring e S 1
8 J2208-1 Screw (SM 1/8-44 x 2.5) PRER 1
9 J2209-1 Presser Foot Shoe (L) HHHEI () 1
10 J2210-1 Presser Foot Shoe (R) HHHRE ) 1
11 J2211 Screw (SM 3/32-56 x 2.5) e 1
12 J2212 Spring CHIg 4 1
13 J2213-4 Lower Knife ~MET] 1
14 J2214-4 Lower Knife Clamp ™ETIEE R
15 J2215 Screw (SM 1/8-44 x 5) PRER 1
16 J4216-6 Chip Guard YA = 1
17 J2217 Spring e S 1
18 J4218 Screw (SM 1/8-44 x 2.3) PRE% 1
19
20
21
22 J2222 Crankshaft LAYk (k) 1
23
24
25  J2225-1 Crankshaft LAY #H (&) 1
26 J2226 Segment FH AT AR 1
27 J2227-1 Link THPEER 2
28 J2228-1 Pin FeERY 4
29 J2229 Screw (SM 3/32-56 x 3.5) [ 2
30 J1033 Screw (SM 3/32-56 x 3) hEa% 2
31 J2231 Pin FERY 1
32 J2232-1 Presser Guide (R) HHIZER F) 1
33 J2233 Screw (SM 1/8-44 x 3.5) LSS 2
34 J2277NI Screw (SM 3/32-56 x 6) LSS 1
35 J4240-1 Extension Plate JE{EAS 1
36 J2236-1 Presser Guide (L) HHIZE R () 1
58  J2258W Main Presser Foot ( without Groove ) GOWFFHAI EA% (4%)2.35mm 1
60 J0633 Pin e 2



@7) SL-703-G3
47) SL-703-G4




SL-703-G3 Double Edge Trimming(#%1]) Presser Foot (#fjil)4mm 19-3
SL-703-G4 Double Edge Trimming(%#1]]) Presser Foot (3 ji1)4.7mm
Ref. Parts (P_J22-2) Amt.
No. No. Description [ et Req .
5 SF121 Screw (SM 11/64-40 x 7) PR 1
7 J2207 Spring e S 1
8 J2208-1 Screw (SM 1/8-44 x 2.5) LR 1
11 J2211 Screw (SM 3/32-56 x 2.5) LR 1
12 J2212 Spring CHIg 45 1
13 J2213-4 Lower Knife ™MET] 1
15 J2215 Screw (SM 1/8-44 x 5) PRER 1
16 J4216-7 Chip Guard YA 1
17 J2217 Spring Gl 1
18 J4218 Screw (SM 1/8-44 x 2.3) e 1
19
20
21
22 J2222 Crankshaft LAYk (k) 1
23
24
25  J2225-1 Crankshaft LA #H(&) 1
26 J2226 Segment FH A B AA 1
27 J2227-1 Link THPEER 2
28 J2228-1 Pin T B 4
29 J2229 Screw (SM 3/32-56 x 3.5) e 2
30 J1033 Screw (SM 3/32-56 x 3) RS 2
31 J2231 Pin T B 1
32 J2232-1 Presser Guide (R) HHIZER ) 1
33 J2233 Screw (SM 1/8-44 x 3.5) LSS 2
34  J2277NI Screw (SM 3/32-56 x 6) RS 1
35 J2244 Extension Plate JE{EAN 1
36 J2236-1 Presser Guide (L) HHRIZE R () 1
37 J2237 Presser Foot Assy. JEHHT (2H)EED)] 4mm 1
38
39 J4236 Presser Foot Shoe (L) (G3) RS () (G3) 1
40 J4230 Presser Foot Shoe (R) (G3) FRRER () (G3) 1
45  J2245-23 Fabric Presser BRI 28 1
46 J2246 Presser Foot Shoe (L) (G4) HHER () 1
47 J2247 Presser Foot Assy. [EFHRAT (2E)EEL]] 4. 7mm 1
48
50  J2251-1 Presser Foot Shoe (R) (G4) FHREMR () 4.7Tmm 1
51 J2282 Presser Foot Shoe (R) (G4) HHLER(FH) 4.0mm
53 J2253 Fabric Guide BAfizs 1
54 J2254 Screw (SM 3/32-56 x 3.5) PR 1
55 J2255 Fabric Guide BAR R 1
56 J2214-4 Lower Knife Clamp T™ETIEER 1
57 J2257-5 Main Presser Foot (Thick) G3,G3THfI F (=) 4.0mm 1
63 J2263-1 Main Presser Foot (Thick) GAHH R FEE(E) 4. 7Tmm
64 J0633 Pin Y 2

SL-800-GX Series

External Cam Shaft And Oil-sealed
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SL-703-G3T Double Edge Trimming(¥#14]]) Presser Foot(#fjil)4mm 19-4
Ref. Parts (P_J22-2T) Amt.
No. No. Description [ et Req .
5 SF121 Screw (SM 11/64-40 x 7) LR 1
7 J2207 Spring e S 1
8 J2208-1 Screw (SM 1/8-44 x 2.5) hE 2% 1
11 J2211 Screw (SM 3/32-56 x 2.5) LR 1
12 J2212 Spring CHIgh 43 1
13 J2213-4 Lower Knife ™MET] 1
15 J2215 Screw (SM 1/8-44 x 5) LR 1
16-1  J4216-7 Chip Guard (Standard) B (FEAER) 1
16-2 J2216 Chip Guard (Optional) & TJ#E S (GERD)
17 J2217 Spring e S 1
18 J4218 Screw (SM 1/8-44 x 2.3) Lz 1
19
20
21
22 J2222 Crankshaft LAYk (k) 1
23
24
25  J2225-1 Crankshaft LA #H(&) 1
26 J2226 Segment FH A AR 1
27 J2227-1 Link THPEER 2
28 J2228-1 Pin FERY 4
29 J2229 Screw (SM 3/32-56 x 3.5) e 2
30 J1033 Screw (SM 3/32-56 x 3) e 2
31 J2231 Pin T 1
32 J2232-1 Presser Guide (R) HHIZER F) 1
33 J2233 Screw (SM 1/8-44 x 3.5) [IEEeS 2
34  J2277NI Screw (SM 3/32-56 x 6) LIS 1
35 J2244 Extension Plate JE{ER 1
36 J2236-1 Presser Guide (L) HHIZE R () 1
37
38 J2238 Presser Foot Assy. JEFFH (4H)EELT] 4mm 1
39
45  J4204-23 Fabric Presser B AT 25 1
46 J4236-1 Presser Foot Shoe (L) FHHL A (/2)4mm 1
50 J4230 Presser Foot Shoe (R) FHHAL A (FH)4mm 1
53 J2253 Fabric Guide EAfivs 1
54 J2254 Screw (SM 3/32-56 x 3.5) B24% 1
55 J2255 Fabric Guide =R 1
56 J2214-4 Lower Knife Clamp T™METIEER 1
57 J2257-4 Main Presser Foot (Thick) G3,G3THIfI F 2 () 4.0mm 1
60 J0633 Pin B 2
61 J0452 Location Ring (Optional) TENLZECERD 1
62 J0449-1 Finger Guide (Optional) IR (REEGERD 1
63 J0451 Spring (Optional) 8 2 (D) 1
64 J0450 Screw (SM 3/16-32 x 21) (Optional) 1224 (GERD) 1
65 J0458 Safety Cover Assy (Short) (Optional) {825 %240 (%5)GERD) 1

SL-800-GX Series

External Cam Shaft And Oil-sealed
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(39 SL-703-G4A
(64 SL-703-G4B




SL-703-G4A Double Edge Trimming(#4]) 1.0mm Stepped Presser Foot(1.0mmEg Z 1 i) 19-5

SL-703-G4B Double Edge Trimming(®#4]) 1.5mm Stepped Presser Foot(1.5mmE} = # i)
Ref. Parts (P_J22-3) Amt.
No. No. Description [ et Req .
5 SF121 Screw (SM 11/64-40 x 7) LR 1
7 J2207 Spring e S 1
8 J2208-1 Screw (SM 1/8-44 x 2.5) LR 1
11 J2211 Screw (SM 3/32-56 x 2.5) LR 1
12 J2212 Spring CHIg 45 1
13 J2213-4 Lower Knife ™MET] 1
15 J2215 Screw (SM 1/8-44 x 5) LR 1
16 J4216-7 Chip Guard EjE= 1
17 J2217 Spring Gl 1
18 J4218 Screw (SM 1/8-44 x 2.3) Lz 1
19
20
21
22 J2222 Crankshaft LAYk (k) 1
23
24
25  J2225-1 Crankshaft LA #H(&) 1
26 J2226 Segment FH A B AA 1
27 J2227-1 Link THPEER 2
28 J2228-1 Pin T 4
29 J2229 Screw (SM 3/32-56 x 3.5) e 2
30 J1033 Screw (SM 3/32-56 x 3) RS 2
31 J2231 Pin T 1
32 J2232-1 Presser Guide (R) HHIZER ) 1
33 J2233 Screw (SM 1/8-44 x 3.5) LSS 2
34  J2277NI Screw (SM 3/32 - 56 x 6) RS 1
35 J2244 Extension Plate JE{EAN 1
36 J2236-1 Presser Guide (L) HHRIZE R () 1
39 J2239 1.0mm Stepped Presser Foot Assy. 1.0mmESZ Rl (4H)EEL] 1
40
45  J2245-21 Fabric Presser BRI 28 1
46
50 J2251-1 Presser Foot Shoe (R) 1.OmmEFZ= BN () 1
53 J2253 Fabric Guide BAfizs 1
54 J2254 Screw (SM 3/32-56 x 3.5) LR 1
55 J2255 Fabric Guide BARH 1
56 J2214-4 Lower Knife Clamp T™METIEER 1
60 J0633 Pin FERY 2
61 J2261-1 Stepped Presser Foot (Thick) 1.0mm G4AFFH T8 (E%71.0mm) 1
62 J2262-1 Stepped Presser Foot (Thick) 1.5mm G4BT 8% (E¥71.5mm)
64 J2264 1.5mm Stepped Presser Foot Assy. 1.5mmESZFH (2H) 1
65
66 J2266 Presser Foot Shoe (L) 1.5mmESZ 75N (F5) 1

SL-800-GX Series
External Cam Shaft And Oil-sealed
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SL-703U

Butt Seams (Double Edge Trimming)# 4] (£248 ¥ ££) Presser Foot ( without Groove JEMIHH 19-6

Ref. Parts (P_J22-4) Amt.
No. No. Description [ et Req .
5 SF121 Screw (SM 11/64-40 x 7) PR 1
6 J2206-31 Fabric Presser BRTr 28 1
7 J2207 Spring e 1
8 J2208-1 Screw (SM 1/8-44 x 2.5) PRER 1
11 J2211 Screw (SM 3/32-56 x 2.5) PRE% 1
12 J2212 Spring CRUSH 47 1
13 J2213-4 Lower Knife ™MET] 1
14 J2214-4 Lower Knife Clamp ™ETIEE R
15 J2215 Screw (SM 1/8-44 x 5) PREA 1
16 J4216-7 Chip Guard YN = 1
17 J2217 Spring e 1
18 J4218 Screw (SM 1/8-44 x 2.3) PRER 1
19
20
21
22 J2222 Crankshaft LAYk (k) 1
23
24
25  J2225-1 Crankshaft LAY #H (&) 1
26 J2226 Segment R AA 1
27 J2227-1 Link IHEER 2
28 J2228-1 Pin Y 4
29 J2229 Screw (SM 3/32-56 x 3.5) [ 2
30 J1033 Screw (SM 3/32-56 x 3) [ 2
31 J2231 Pin Y 1
32 J2232-1 Presser Guide (R) HHRIZE R () 1
33 J2233 Screw (SM 1/8-44 x 3.5) LRSS 2
34 J2277NI Screw (SM 3/32-56 x 6) LSS 1
35 J4240-1 Extension Plate JE{EAS 1
36 J2236-1 Presser Guide (L) HHIZE R () 1
60 J0633 Pin FeiHH 2
68 J2268-4 Main Presser Foot ( without Groove ) 703U+l F- 58 (Mt EH4£)1.6 1
69 J2269 Presser Foot Shoe (L) HHRER () 1
70 J2270 Presser Foot Shoe (R) HHREN F) 1
71 J2271 Presser Foot Assy. FHHA (4H) EE D)
72

SL-800-GX Series
External Cam Shaft And Oil-sealed
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(1 SL-713-G0




SL-713-G0 Double Edge Trimming%£{]] Presser Foot (Long)E il 201
Ref. Parts (P_J24-1) Amt.
No. No. Description [ et Req .
1 J2401 Presser Foot Assy. #452 FHHAT (4H)EELT)
2
3 SF121 Screw (SM 11/64-40 x 7) PR 1
4 J2404-11 Fabric Presser BRAr 28 1
5 J2207 Spring e 1
6 J2208-1 Screw (SM 1/8-44 x 2.5) LR 1
7 J2407 Presser Foot Shoe (R) HHREN 6B) 1
8
9 J2409-1 Presser Foot Shoe (L) HHREN () 1
10
11 J2211 Screw (SM 3/32-56 x 2.5) PRE% 2
12 J2212 Spring CHRUSH 45 1
13 J2213-4 Lower Knife ™MET] 1
14 J2414 Lower Knife Clamp TMETIEER 1
15 J2215 Screw (SM 1/8-44 x 5) HEa% 1
16 J2416 Chip Guard BJ#EE 1
17 J2217 Spring DH 1
18 J4218 Screw (SM 1/8-44 x 2.3) e 1
19
20 J1657 Screw (SM 1/8-44 x 4) e 1
21 J2222 Crankshaft (Short) LAYAR & (65) 1
22
23
24 J2225-1 Crankshaft (Long) LANHEL (&) 1
25 J2226 Segment HH R AR 1
26 J2227-1 Link ISR 2
27 J2228-1 Pin Y 4
28 J2229 Screw (SM 3/32-56 x 3.5) LSS 2
29 J1033 Screw (SM 3/32-56 x 3) LRSS 2
30 J2231 Pin [&]E 5H 1
31 J2232-1 Bracket (R) HHRER 6) 1
32 J2233 Screw (SM 1/8-44 x 3.5) LR 2
33
34 J2434 Fabric Guide BAn S 1
35 J2254 Screw (SM 3/32- 56 x 3.5) e 1
36
37 J2236-1 Presser Guide (Left) HRIER (£) 1
38
39 J2439-1 Main Presser Foot (Long) GOFFRI ERE () 4.2mm 1
40 J0633 Pin e 2

SL-800-GX Series

External Cam Shaft And Oil-sealed
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SL-713-G1 8mm Double Edge Trimming(#£t]] 8mm) Presser Foot(Long)(EFf i)  20-2
Ref. Parts (P_J24-2) Amt.
No. No. Description EoaiE Req .
1
2
3 SF121 Screw (SM 11/64-40 x 7) 244 1
4  J2404-11 Fabric Presser JERFF 25 1
5 J2207 Spring SR 1
6  J2208-1 Screw (SM 1/8-44 x 2.5) [ 1
7 J2407 Presser Foot Shoe (R) FRRLER (5) 1
8 J2408 Presser Foot Assy. FHHA (4H)EELT)
9 J2409-1 Presser Foot Shoe (L) HRLER (/5) 1
10
11 J2211 Screw (SM 3/32-56 x 2.5) #2845 2
12 J2212 Spring CHUS4R 1
13 J2213-4 Lower Knife TET] 1
14 J2414 Lower Knife Clamp T™ETIEER 1
15 J2215 Screw (SM 1/8-44 x 5) 244 1
16 J2416 Chip Guard EIIE= 1
17 J2217 Spring B 1
18 J4218 Screw (SM 1/8-44 x 2.3) B4 1
19
20 1
21 J2222 Crankshaft (Short) LA, (6) 1
22
23
24 J2424 Crankshaft (Long) LE i () 480 1
25  J2226 Segment SR A 1
26 J2227-1 Link HPERS 2
27  J2228-1 Pin S 4
28 J2229 Screw (SM 3/32-56 x 3.5) B4% 2
29 J1033 Screw (SM 3/32-56 x 3) (e 2
30 J2231 Pin [ T $4 1
31 J2232-1 Bracket (R) RIER o5) 1
32 J2233 Screw (SM 1/8-44 x 3.5) HE4% 2
33
34 J2434 Fabric Guide AR 1
35 J2254 Screw (SM 3/32-56 x 3.5) #2845 1
36
37 J2236-1 Presser Guide (Left) HHRIZER (5 1
38
39  J2439-9  Main Presser Foot (Long) G £ (&) 1
40 J0633 Pin ricpc] 2

SL-800-GX Series
External Cam Shaft And Oil-sealed



SL-713-G1

20-3




SL-713-G1-SL Double Edge Trimming(%£1]]) Presser Foot (Long) E# il ( Tape 20-3

Attaching )(BLfEEIVL)

Ref. Parts (P_J24-3) Amt.
No. No. Description Bl Req .
1
2
3 SF121 Screw (SM 11/64-40 x 7) LR 1
4 J2404-11 Fabric Presser BRTr 28 1
5 J2207 Spring e 1
6 J2208-1 Screw (SM 1/8-44 x 2.5) LR 1
7 J2407 Presser Foot Shoe (R) HHREN 6B) 1
8
9 J2409-1 Presser Foot Shoe (L) HHREN () 1
10
11 J2211 Screw (SM 3/32-56 x 2.5) PRE% 1
12 J2212 Spring CRUSH 47 1
13 J2213-4 Lower Knife ~MET] 1
14 J2414 Lower Knife Clamp TMETIEER 1
15 J2215 Screw (SM 1/8-44 x 5) HEa% 1
17 J2217 Spring OE 1
18 J4218 Screw (SM 1/8-44 x 2.3) [ 1
19
20
21 J2222 Crankshaft (Short) LA & (65) 1
22
23
24 J2225-1 Crankshaft (Long) LEIghES () 1
25 J2226 Segment HRHAT A 1
26 J2227-1 Link ISR 2
27 J2228-1 Pin Y 4
28 J2229 Screw (SM 3/32-56 x 3.5) LSS 2
29 J1033 Screw (SM 3/32-56 x 3) LSS 2
30 J2231 Pin [&|E 5 1
31 J2232-1 Bracket (R) FRIER H) 1
32 J2233 Screw (SM 1/8-44 x 3.5) RS 2
33
34 J2434 Fabric Guide EAfivs 1
35 J2254 Screw (SM 3/32-56 x 3.5) LRSS 1
36 GE57 Washer HEH] 1
37 J2236-1 Presser Guide (Left) HHRIER (£ 1
40 J0633 Pin e 2
* Ref.No. 41 to 59 =« - - - . See the following page.

SL-800-GX Series
External Cam Shaft And Oil-sealed
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SL-713-G1-SL Double Edge Trimming(%£{]]) Presser Foot (Long) E il ( Tape 20-3
Attaching )(BE{EMHD1)

Ref. Parts (P_J24-3) Amt.
No. No. Description Bl Req .
41 J2441-1 Main Presser Foot (Long) G1REERFTAD EAS(SL)BEIL) 1
42 J2442 Chip Guard EIAE- =N 1
43 J2443 Presser Foot Assy. A (2H)EEL)

44

46 J2446 Binding Supporter [ 7E JBE 1
49 J2449 Finger Safety Guide IS (AEE 1
52 J2452 Folder ( for Type P) TRIEEE 3/8 1
53 GE55 Screw (SM9/64-40x%5.5) LR 1
54 J0403 Screw (SM 11/64-40 x 12) LR 1
55 J0452 Location Ring T 1
56 J0451 Spring TE 1
57 J0450 Screw (SM 3/16-32 x 21) W2 R 1
58 J4240-1 Extension Plate FE{HHY 1
59  J2277NI Screw (SM 3/32-56 x 5) PRER 1

* Ref .No. 1to 40 - - - - - See the preceding page.

SL-800-GX Series
External Cam Shaft And Oil-sealed
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SL-713-G1-SLA Double Edge Trimming(££t]]) Presser Foot ( Tape Attaching )( - FHi  20-4

FERHH )
Ref. Parts Amt.
No. No. Description EoaiE Req .
1
2
3 SF121 Screw (SM 11/64-40 x 7) 244 1
4 J2404-11 Fabric Presser JERFF 25 1
5 J2207 Spring g 2 1
6  J2208-1 Screw (SM 1/8-44 x 2.5) 4% 1
7 J2407 Presser Foot Shoe (R) FRRER (5) 1
8 J2408SLA Presser Foot Assy. FHHA (4H)EELT)
9 J2409-1 Presser Foot Shoe (L) LB (/5) 1
10
11 J2211 Screw (SM 3/32-56 x 2.5) 244 2
12 J2212 Spring CHUS4 1
13 J2213-4 Lower Knife T&T] 1
14 J2414 Lower Knife Clamp T™ETIEER 1
15 J2215 Screw (SM 1/8-44 x 5) 244 1
16 J4216-4 Chip Guard (EIRE 1
17 J2217 Spring G 1
18 J4218 Screw (SM 1/8-44 x 2.3) [ 1
19
20
21 J2222 Crankshaft (Short) LA (6) 1
22
23
24 J2424 Crankshaft (Long) LE i () 480 1
25  J2226 Segment A A A7 1
26 J2227-1 Link RS 2
27  J2228-1 Pin S 4
28 J2229 Screw (SM 3/32-56 x 3.5) 244 2
29 J1033 Screw (SM 3/32-56 x 3) 2 4% 2
30 J2231 Pin [ T 54 1
31 J2232-1 Bracket (R) RER o5) 1
32 J2233 Screw (SM 1/8-44 x 3.5) 4% 2
33
34 J2434 Fabric Guide AR 1
35 J2254 Screw (SM 3/32-56 x 3.5) BE&% 1
36
37 J2236-1 Presser Guide (Left) FREE (/) 1
38
39  J2455-1 Main Presser Foot ( Long ) Gl T BEEFHRI E#2(SL) 1
40 J0633 Pin TS 2

SL-800-GX Series

External Cam Shaft And Oil-sealed
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SL-701-G1-IPIP  Single Edge Trimming(E.{]] ) Presser Foot(Short)(45 i) IPIPEEGLH]  20-5

iy

Ref. Parts (P_J24-4) Amt.

No. No. Description Bl Req .
1 J2203 Presser Foot Assy.#452 R (4H)EE YA 1

J2204 Presser Foot Assy.#460 I GRETAE
2 J2403-1 Presser Foot Shoe (L) HHRLEN ) HEptE A 1
3 J169 Screw (In:M4-0.7x8) IEFE IR AR 2
(Out:SM 3/16-32)

4 SV229 Screw (M4-0.7x7) LR 2
5 J168 Bracket agiE B 1
6  TL2450-1 Axis i 1
7 SV235 Screw (M4-0.7x8) LR 1
8 WF04-1 Washer HEH] 1
9 L2456 Collor ( 8.02mmx16mmx8mm ) Efrix 2
10 SV229 Screw (M4-0.7 x 7) LR 2
11 J171 Turntable AR RRE 2
12 J194 Folder BEOFIRI S48 28 1
13 J0472 Lamp Holder(Optional) Ve ZH (5 1
14 GW15 Screw (M4-0.7x5) LR 1
15 J0479 Fixed Buckle [&] 7E $1 1
16 NO0451 Screw (M3 -0.5x 3) LR 1
17 J195 Single Edge Trimming Folder BEYJHEBI 4
18 J0455 Screw (SM 9/64-40 x 8.5) LR 1

SL-800-GX Series
External Cam Shaft And Oil-sealed
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SL-801-G1-IPIP  Single Edge Trimming(E1]] ) Presser Foot(Short)(4g i) IPIPHEQEH]  20-6

N
Ref. Parts (P_J24-4) Amt.
No. No. Description Bl Req .
1 J2203 Presser Foot Assy.#452 R (4H)EE YA 1
J2204 Presser Foot Assy.#460 I GRETAE
2 J2403-1 Presser Foot Shoe (L) HHRLEN ) HEptE A 1
3 JR0404 Screw (SM 11/64-40 x 19) LR 1
4 SJA220 Screw (SM 11/64-40 x 22) LR 1
5 J168 Bracket et B 1
6 TL2450-1 Axis i 1
7 SV235 Screw (M4-0.7x8) PRER 1
8 WF04-1 Washer HEH] 1
9 L2456 Collor ( 8.02mmx16mmx8mm ) Efriz 2
10 SV229 Screw (M4-0.7 x 7) LR 2
11 J171 Turntable A RRE 1
12 J194 Folder BEOFIRI S 4828 1
13 J0472 Lamp Holder(Optional) VR ZH (5 1
14 GW15 Screw (M4-0.7x5) LR 1
15 J0479 Fixed Buckle [&] E $1 1
16 N0451 Screw (M3 -0.5x 3) LR 1
17 J195 Single Edge Trimming Folder B YJHEBI 4
18 J0455 Screw (SM 9/64-40 x 8.5) LR 1
19 JJo09 Bracket Bushing R IR 2
20 JJoo8 Bracket Plate R ZE RN 1
21 GW15 Screw (M4-0.7x5) LR 2

SL-800-GX Series
External Cam Shaft And Oil-sealed
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SL-703-G2 Double Edge Trimming ££1]] Presser Foot i ji 211
Ref. Parts (P_J42-1) Amt.
No. No. Description [ et Req .
1 J4201G2 Presser Foot Assy. FHHAT (4H)EELT)
2
3 SF121 Screw (SM 11/64-40 x 7) PR 1
4 J4204-R2 Fabric Presser BRAr 28 1
5 J2207 Spring o S 1
6 J2208-1 Screw (SM 1/8-44 x 2.5) PR 1
7 J4207-1 Presser Foot Shoe (R) HRER (F) I8 A 1
8 J4208-2 Fabric Edge Guide B RS 1
9 J4209 Presser Foot Shoe (L) HRER () #ATE A 1
10
11 J2211 Screw (SM 3/32-56 x 2.5) PR 1
12 J2212 Spring CHIg 4 1
13 J2213-4 Lower Knife ™ET] 1
14 J2214-4 Lower Knife Clamp T™METIEER 1
15 J2215 Screw (SM 1/8-44 x 3.5) PRE% 1
16 J4216-7 Chip Guard YA = 1
17 J2217 Spring e S 1
18 J4218 Screw (SM 1/8-44 x 2.3) PRE% 1
19
20
21 J2222 Crankshaft (Short) LAY (%9) 1
22
23
24 J2225-1 Crankshaft (Long) LAVERE () 1
25 J2226 Segment HRAT AR 1
26 J2227-1 Link ISR 2
27 J2228-1 Pin e 4
28 J2229 Screw (SM 3/32-56 x 3.5) PRE% 2
29 J1033 Screw (SM 3/32-56 x 3) PR&% 2
30
31 J4231-1 Bracket (R) HRZER G E 1
32 J2254 Screw (SM 3/32-56 x 3.5) PRER 5
33
34 J2277NI Screw (SM 3/32-56 x 5) PRE% 1
35
37 J4237-2 Presser Guide (Left) HRER £ E 1
38 J4238-2 Fabric Guide EAfizs 1
39 J4239 Main Presser Foot G2 - 52 1
40 J4240-1 Extension Plate FE{HHY 1
41 J4241 Presser Foot Shoe (R) HHRLEN (5) 1
42 J4242 Presser Foot Shoe (L) HHLEN (/5 1
43 J4243 Presser Foot Shoe Assy(Optional) fFilyEH7aH (5 ) 1

SL-800-GX Series
External Cam Shaft And Oil-sealed
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SL-703-G2N Double Edge Trimming(%£t]]) Presser Foot(# i) 21-2
Ref. Parts (P_J42-1-1) Amt.
No. No. Description EoaiE Req .
1 J4201G2N Presser Foot Assy. FHHAT (4H)EELT)
2
3 SF121 Screw (SM 11/64-40 x 7) 244 1
4  J4204-R2  Fabric Presser JERFF 25 1
5 J2207 Spring G 1
6  J2208-1 Screw (SM 1/8-44 x 2.5) [ 1
9
10
11 J2211 Screw (SM 3/32-56 x 2.5) 244 1
12 J2212 Spring CHUS4R 1
13 J2213-4 Lower Knife TET) 1
14 J2214-4 Lower Knife Clamp ™ETIEIE R 1
15 J2215 Screw (SM 1/8-44 x 3.5) [ 1
16 J4216-7  Chip Guard BrE= 1
17 J2217 Spring G 1
18 J4218 Screw (SM 1/8-44 x 2.3) [ 1
19
20
21 J2222 Crankshaft LA (60) 1
22
23
24 J2225-1 Crankshaft (Long) LA () 1
25 J2226 Segment PR A7 1
26 J2227-1 Link RS 2
27 J2228-1 Pin e 4
28 J2229 Screw (SM 3/32-56 x 3.5) 244 2
29 J1033 Screw (SM 3/32-56 x 3) 244 2
30  J4230R Presser Foot Shoe (R) FHEER () 1
31 J4231-1 Bracket (R) =R 6) 2 1
32 J2254 Screw (SM 3/32-56 x 3.5) LR 5
33
34  J2277NI  Screw (SM 3/32-56 x 5) 244 1
35 J4235G2N Presser Foot Shoe Assy SRR AH 1
36 J4236R Presser Foot Shoe (L) HREN (7)) 1
37  J4237-2 Presser Guide (Left) HRER ) E 1
38  J4238-2 Fabric Guide AL 1
39  J4239-6 Main Presser Foot GONFHE £ 58 1
40 J4240-2 Extension Plate FE{HHY 1
48
49 J1616S-HSU Main Feed Dog-S FE&E )
50 J2043 Fabric Guide EAFES 1
51  J1420Nl  Screw (SM 3/32-56 x 3.3) 244 1
52  J2041Nl  Screw (SM 3/32-56 x 3.5) 244 1

SL-800-GX Series
External Cam Shaft And Oil-sealed
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SL-703-G2-SLS(4mm) Double Edge Trimming %#£1]] 4mm%E#; Presser Foot i 21-3
Ref. Parts Amt .
No. No. Description [ et Req .
1 J2201SLS Presser Foot Assy. FHHAT (4H)EEYT) 4mm
2
3 SF121 Screw (SM 11/64-40 x 7) LR 1
4 J4204-R2 Fabric Presser BRAr 28 1
5 J2207 Spring o S 1
6 J2208-1 Screw (SM 1/8-44 x 2.5) LR 1
7 J4207-1 Presser Foot Shoe (R) HRER (F) I8 A 1
8  J4208-2 Fabric Edge Guide 1B (ER) 1
9 J4209 Presser Foot Shoe (L) HRER () #ATE A 1
10
11 J2211 Screw (SM 3/32-56 x 2.5) LR 1
12 J2212 Spring CHUgh %3 1
13 J2213-4 Lower Knife ™ET] 1
14 J2214-4 Lower Knife Clamp T™METIEER 1
15 J2215 Screw (SM 1/8-44 x 3.5) LR 1
16 J4216-4 Chip Guard BIjEE 1
17 J2217 Spring e S 1
18 J4218 Screw (SM 1/8-44 x 2.3) LR 1
19
20
21 J2222 Crankshaft (Short) LAY heEd (56) 1
22
23
24 J2225-1 Crankshaft (Long) LAVERE () 1
25 J2226 Segment FHHAl AR 1
26 J2227-1 Link ISR 2
27 J2228-1 Pin T 4
28 J2229 Screw (SM 3/32-56 x 3.5) LR 2
29 J1033 Screw (SM 3/32-56 x 3) LR 2
30
31 J4231-1 Bracket (R) HRZER G E 1
32 J2254 Screw (SM 3/32-56 x 3.5) PRER 5
33
34 J2277NI Screw (SM 3/32-56 x 5) LR 1
35
37 J4237-2 Presser Guide (Left) HRER £ E 1
38 J4238-2 Fabric Guide EAfizs 1
39 J2275 Main Presser Foot Amm&ET I AR 1
40 J4240-1 Extension Plate FE{dAR 1
41 J4241 Presser Foot Shoe (R) HHRLEN (5) 1
42 J4242 Presser Foot Shoe (L) HHLEN (/5 1
43 J4243 Presser Foot Shoe Assy(Optional) fFilyEH74H(5E) 1

SL-800-GX Series

External Cam Shaft And Oil-sealed
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SL-703-G2-SLB(4.4mm) Double Edge Trimming #21{]] 4.4mm%}%; Presser Foot i 21-4
Ref. Parts Amt .
No. No. Description [ et Req .
1 J2201SLB  Presser Foot Assy. R (4H)EEDT 4.4mm
2
3 SF121 Screw (SM 11/64-40 x 7) PR 1
4 J4204-R2 Fabric Presser BRAr 28 1
5 J2207 Spring o S 1
6 J2208-1 Screw (SM 1/8-44 x 2.5) PR 1
7 J4207-1 Presser Foot Shoe (R) HRER (F) I8 A 1
8 J4208-2 Fabric Edge Guide B RS 1
9 J4209 Presser Foot Shoe (L) HRER () #ATE A 1
10
11 J2211 Screw (SM 3/32-56 x 2.5) PR 1
12 J2212 Spring CHIg 4 1
13 J2213-4 Lower Knife ™ET] 1
14 J2214-4 Lower Knife Clamp T™METIEER 1
15 J2215 Screw (SM 1/8-44 x 3.5) PRE% 1
16 J4216-4 Chip Guard YA = 1
17 J2217 Spring e S 1
18 J4218 Screw (SM 1/8-44 x 2.3) PRE% 1
19
20
21 J2222 Crankshaft (Short) LAY (%9) 1
22
23
24 J2225-1 Crankshaft (Long) LAVERE () 1
25 J2226 Segment HRAT AR 1
26 J2227-1 Link ISR 2
27 J2228-1 Pin e 4
28 J2229 Screw (SM 3/32-56 x 3.5) PRE% 2
29 J1033 Screw (SM 3/32-56 x 3) PR&% 2
30
31 J4231-1 Bracket (R) HRZER G E 1
32 J2254 Screw (SM 3/32-56 x 3.5) PRER 5
33
34 J2277NI Screw (SM 3/32-56 x 5) PRE% 1
35
37 J4237-2 Presser Guide (Left) HRER £ E 1
38 J4238-2 Fabric Guide EAfizs 1
39  J4255-2 Presser Foot 4. 4mm&SAT T A8 1
40 J4240-1 Extension Plate FE{HHY 1
41 J4241 Presser Foot Shoe (R) HHRLEN (5) 1
42 J4242 Presser Foot Shoe (L) HHLEN (/5 1
43 J4243 Presser Foot Shoe Assy(Optional) fFilyEH7aH (5 ) 1

SL-800-GX Series
External Cam Shaft And Oil-sealed
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(67) SL-703-G2H1




SL-703-G2H1 Double Edge Trimming®#t]] Presser Foot (H)#Hil(fi0Z) 21-6
Ref. Parts (P_J42-2) Amt.
No. No. Description [ et Req .
3 SF121 Screw (SM 11/64-40 x 7) LR 1
4 J4204-22 Fabric Presser BRTr 28 1
5 J2207 Spring e S 1
6 J2208-1 Screw (SM 1/8-44 x 2.5) LR 1
9
10
11 J2211 Screw (SM 3/32-56 x 2.5) LR 1
12 J2212 Spring CHIH4R 1
15 J2215 Screw (SM 1/8-44 x 3.5) 4% 1
16 J4216-7 Chip Guard = 1
17 J2217 Spring Gl 1
18 SBZ021 Screw (SM 1/8-44 x 2.1) Lz 1
19
20 J1657 Screw (SM 1/8-44 x 4) [l
21 J2222 Crankshaft (Short) LA gheEs (55) 1
22 J2223 Hook (Long) afisR gt G5) 1
23
24
25 J2226 Segment FH A B AA 1
26 J2227-1 Link THPEER 2
27 J2228-1 Pin T 4
28 J2229 Screw (SM 3/32-56 x 3.5) e 2
29 J1033 Screw (SM 3/32-56 x 3) PR%R 2
30
31 J4231-1 Bracket (R)(Heavy) HRER 6 & 1
32 J2254 Screw (SM 3/32-56 x 3.5) I24% 5
33
34  J2277NI Screw (SM 3/32-56 x 5) B24% 1
37 J4237-2 Presser Guide (Left)(Heavy) HHER (5 & 1
40 J4240-1 Extension Plate JE{EER 1
44
45  J4245E-1 Main Presser Foot G2H1H M T2 1
46 J4238-2 Fabric Guide A ES 1
47  J4247R Lower Knife ™MET] 1
48 J2214-4 Lower Knife Clamp T™METIEER 1
49 J4249-1 Presser Foot Shoe (R) HREN 6B) 1
50 J4250-1 Presser Foot Shoe (L) HHLEN (75 1
51 J4288 Presser Foot Assy. #452 G2HIE JJHHA (4H)EED]) #452

SL-800-GX Series

External Cam Shaft And Oil-sealed



(57) SL-703-GOH

21-7




SL-703-GOH Double Edge Trimming#£t]] Presser Foot(H)INZ i > B {REEA 21-7
Ref. Parts (P_J42-3) Amt.
No. No. Description [ et Req .
3 SF121 Screw (SM 11/64-40 x 7) [P 1
4 J4204\W2 Fabric Presser BRTr 28 1
5 J2207 Spring e S 1
6 J2208-1 Screw (SM 1/8-44 x 2.5) hE 2z 1
10
11 J2211 Screw (SM 3/32-56 x 2.5) LR 1
12 J2212 Spring CHIgh 43 1
15 J2215 Screw (SM 1/8-44 x 3.5) LR 1
16-1  J4216-7 Chip Guard (Standard) BJJES (EAER)) 1
16-2 J4216-6 Chip Guard (Optional) BJJES (GERD
17 J2217 Spring e S 1
18 J4218 Screw (SM 1/8-44 x 2.3) HEaz 1
19
20
21 J2222 Crankshaft (Short) LAYHhEh (5) 1
22
23
24 J2225-1 Crankshaft (Long) LAY (&) 1
25 J2226 Segment FH A AR 1
26 J2227-1 Link THPEER 2
27 J2228-1 Pin FeEEY 4
28 J2229 Screw (SM 3/32-56 x 3.5) Lz 2
29 J1033 Screw (SM 3/32-56 x 3) RS 2
31 J4231-1 Bracket (R)(Heavy) HHZER B E 1
32 J2254 Screw (SM 3/32-56 x 3.5) e 5
33
34  J2277NI Screw (SM 3/32-56 x 5) IS 1
37 J4237-2 Presser Guide (Left)(Heavy) HRER (£ & 1
40 J4240-1 Extension Plate JEfEER 1
46 J4238-2 Fabric Guide e 1
47  J2213-4 Lower Knife NMET] 1
56 J4256-1 Main Presser Foot GOHFHH T 52 1
57 J4257 Presser Foot Assy. FHHA (2H)EED]
59 J4207-1 Presser Foot Shoe (R) HHLER (5) 1
60 J4254 Presser Foot Shoe (L) HHHLE () 1
63 J2214-4 Lower Knife Clamp T™METIEER 1
76 J4276-1 Finger Safety Guide(Optional) ETEIRES GEND) 1
77 J0452 Location Ring (Optional) TENLIECGERD) 1
78 J0451 Spring (Optional) o 2 (D) 1
79 J0450 Screw (SM 3/16-32 x 21) (Optional) 1224 (GERD) 1

SL-800-GX Series
External Cam Shaft And Oil-sealed



21-8

P _J41-4

(1-1)SL-701-G5x460

(1-2)SL-701-G5x469

(1-3)SL-701-G5x480




SL-701-G5x460 Single Edge Trimming(E2{]]) Presser Foot(ffJiil) » B KK 21-8

SL-701-G5x469 Single Edge Trimming(821]]) Presser Foot(3f i) » EEY&E KK

SL-701-G5x480 Single Edge Trimming(EE£]]) Presser Foot(3f i) » B KK

Ref. Parts (P_J42-4) Amt.
No. No. Description [ et Req .
1-1 Ja277 Presser Foot Assy. #460 R GH)EY)

1-2 J4282 Presser Foot Assy. #469 R GH)EY)

1-3 J4284 Presser Foot Assy. #480 R GH)EEY)
2 J4278-1 Main Presser Foot G5-Hl F 1
3
4 J2232-1 Presser Guide (R) BRHIZE F (F) 1
5 J2226 Segment FHRAT A 2
6
7 J2227-1 Link IR ER 2
8 J4281 Pin FHIREZFA 6
9 J4286 Pin EARIEEY N 2
10 J4273 Ball Bearing TEEREEAA 24
11 J4274 Wheel iy 4
12 J4212 Wheel iy 2
13 J4213 Pin EARIEZY N 2
14 J4287 Wheel iy 2
15

16 J1033 Screw (SM 3/32-56 x 3) PRE% 2
17 J2229 Screw (SM 3/32-56 x 3.5) PRER 2
18 J2233 Screw (SM 1/8-44 x 3.5) PRER 2
19 J0633 Pin e 2
20

21-1  J2225-1 Crankshaft (Long) LA e (4604) 1

21-2  J2424 Crankshaft (Long) LAY (469F)

21-3  J2249 Crankshaft (Long) LAY (480F)

22 J2228-1 Pin e 4
23 J2207 Spring e 1
24 J2245-22 Fabric Presser ERTr 28 1
25 J2208-1 Screw (SM 1/8-44 x 2.5) PRER 1

SL-800-GX Series

External Cam Shaft And Oil-sealed
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P _J41-5

(1-1)SL-701-G6x460

(1-2)SL-701-G6x469

(1-3)SL-701-G6x480




SL-701-G6x460 Single Edge Trimming(E2£]]) Presser Foot(ffJiil) » B KK 21-9
SL-701-G6x469 Single Edge Trimming(&it]]) Presser Foot(# i) » B K7
SL-701-G6x480 Single Edge Trimming(&it]]) Presser Foot(# i) » B K%
Ref. Parts (P_J42-5) Amt.
No. No. Description [ et Req .
1-1 J4289 Presser Foot Assy. #460 HRRA (4H)EE )]
1-2 J4290 Presser Foot Assy. #469 TR (4H)EE D)
1-3 J4285 Presser Foot Assy. #480 FHAAD (4H)EE D))
2 J4279-2 Main Presser Foot GO 3= g 1
3
4 J2232-1 Presser Guide (R) FERAIZEL R () 1
5 J2226 Segment TR 2
6
7 J2227-1 Link RS 2
8 J4281 Pin SHR B R 6
9 J4273 Ball Bearing SRR bR 12
10
11
12 J2222 Crankshaft LAY () 1
13 J1033 Screw (SM 3/32-56 x 3) 4% 2
14 J2229 Screw (SM 3/32-56 x 3.5) 4% 2
15 J2233 Screw (SM 1/8-44 x 3.5) L% 1
16 J0633 Pin e 2
17
18-1  J2225-1 Crankshaft (Long) LAl (460E) 1
18-2 J2424 Crankshaft (Long) LAVl (469E)
18-3 J2249 Crankshaft (Long) LAEVHh#d (480F)
19  J2228-1 Pin i 4
20  J2207 Spring DR 1
21  J2245-22  Fabric Presser BRAF 25 1
22 J2208-1 Screw (SM 1/8-44 x 2.5) #2845 1

SL-800-GX Series

External Cam Shaft And Oil-sealed
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RE Device PR RS 22

Ref. Parts (P_J40) Amt.
No. No. Description R Req .
1 J4001 Rear Presser Foot Comp. Set PR IE B (1% fir i BT HAIAE)
2 J4002 Presser Foot Ass'y JEfEFHAAIZE
3 J4003 Presser Foot Bar Holden I B R AR 1
4 NF12 Nut (SM 11/64-40) EME 1
5 J2208-1 Screw (SM 1/8-44 x 2.5) R 1
6 J4006 Spring o 1
7 J4007 Reguluting Screw (M8-1.25 x 9) EEfifE4% 1
8 J4008 Presser Foot Bar T Al 2R A 1
9 JA4009 Screw (SM 11/64-40 x 12.3) LR 1
10 J4010 Screw (M2.3-0.4 x 2.2) R 1
11 J4011 Presser Foot FHHAIE 1
12

13

14 J4014 Rear Extension Plate ARG B 1
15 WFO03 Washer B 2
16 J4016 Screw (SM 9/64-40 x 10) LSS 2
17  FM20-2 Tool (2.5m/m) 2.5 mm LA F 1
18 J4018 Bracket e 1
19 J1413 Screw (SM 9/64-40 x 8) S 2
20 J4020 Rear Extension Feed Dog FE{RSLES 1
21 J4021 Screw (SM 3/16-32 x 14) S 1
22 J4022 Side Cover HEE 1
23 J4023 Screw (SM 1/4-40 x 8) LSS 1
24 Jo441 Screw (SM 9/64-40 x 5) S 1

SL-800-GX Series
External Cam Shaft And Oil-sealed
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Presser Foot Driving Mechanism =) B 23

Ref. Parts Amt.
No. No. Description [ et Req .
1 J3801 Electric Auto Lift Solenoid Assy =G FRRIZH 1
2 J3802 Auto Lifter Solenoid Yt I EE TR 1
3 J3803-2 Solenoid Support Assy B RE PR 1
4 SV252 Screw (M5-0.8 x 10) 2 4
5 NV14 Nut (M8-1.25) A= 1
6 J3806 Wheel Base TR () 1
7 22-16 Screw (M5-0.8 x 21) A 2
8 J3808 Lifting Wheel Guide iy 1
9 NV12 Nut (M5-0.8) (S 3
10 VF29 Washer 5 1
11 22-12 Connector BT i R 1
12 WF07 Washer HE 065x016 2
13 J3813 Screw (M6-1.0 x 16) S 2
14 J3621-3 Lift Bar IR T 1
15  SF224 Screw (M4-0.7 x 8) 1245 1
16
17 J3817 Air Auto Lifter Assy RERFCIaHHIZH 1
18 J3818 Square Cylinder TR EL 1
19 J3819 Air Inlet RELABEL 1
20 J3820 Air Outlet R 1
21 J3821-1 Cylinder Bracket RELFEZE 1
22 WF06 Washer #HHE 065x0125 4
23 GA29 Screw (M6-1.0 x 20) PRER 4
24 22-14 Wheel Base TR () 1
25 J3825 Spring G 2
26  J3826-1 Connecting Rod R 1
27 J3023-1 Spring HE 1

SL-800-GX Series

External Cam Shaft And Oil-sealed






Pneumatic Auto Lifter & Ventri Device 6 BR R B U AR AT R 24

Ref. Parts Amt.
No. No. Description EoaiE Req .
1 J3401 Air Solenoid Base ERELAH 1
2 J3402 Pipe PUE @4x@6x1200mm 1
3 J3403 Pipe PUE 04x@06x320mm 1
4 J3404 Plastic Tube WRE 1
5
6 J3406 Pipe PUE 02.5xD4x80mm 1
7
8 23-08 Regulator Support R e 42 1
9 15-24 Wood Screw ZINE e 2
10 SV266 Screw (M6-1.0 x 10) BR4% 2
11 WFO06 Spring Washer oE S 2
12 23-12 Pressure Meter ANESS 1
13 NF31 Nut (M6-1.0) L] 2
14 1
15 J3415 Air Solenoid Base BB 1
16 J3416 Pipe PUE 04x06x900mm 1
17 J3417 Pipe PUE 04x@06x800mm 1
18 J3418 Air Solenoid, Complete Set T [ B SR JBR 4 4H 1
19

20 27-15 Suction Bag U REAR LY 1
21 27-01-1 Suction Bag Holder WEAR L3 & E R 1
22 27-02 Z-Type Bracket 7704 [ 7~ 4 1
23 27-03 Wood Screw ZINE e 4
24 27-04 Suction Bag Assy C-100EEAHAI4RBALEELH 1
25 27-05 Wood Screw ZINE e 4
26

27

28 27-09 Plastic Tube WS 1
29 27-10 Plastic Nut B IZNE 1
30 27-30 O Ring OflEa 1
31 27-25 Plastic Connector BTSSR ) 1
32 27-12 Pipe Fastener EUrETE 1
33 27-26 Pipe Fastener EUEIR(K) 1

SL-800-GX Series

External Cam Shaft And Oil-sealed
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Venturi Device R e Fe A 25
Ref. Parts Amt.
No. No. Description Bl Req .
1
31 SV252 Screw (M5-0.8 x 10) PR 6
33 VK48 Washer HEH] 4
43 J3243-3 Suction Device Assy R VT 440 1
44 27-18 Suction Regulator SHEnR 1
45 J3245 Suction Bracket o 28 1
47 J3247 Wave Washer W REEE] 1
48 J3248 Link Bracket PR 1
49 J3249 Location Block TENLBE 1
50 SV253 Screw (M5-0.8 x 16) PRER 1
51 J3251 Nut (M5-0.8) HE 1
52 J3252 S type Clamp SHEIFE 1
53 SF222 Screw (M4-0.7 x 6) PRER 4
54 J3254 Regulating Bracket SHEL R 1
55 J3255 Pipe Bracket AT 7 [E 1
56 J3256 Air Pipe I S 1
57 J3257 Air Outlet (small) k7 JEVBE (/D) 1
58 J3258 Air Outlet (large) W EEGN) 1
59 J3259 Suction Pipe A& (100m/mfz) 1

SL-800-GX Series

External Cam Shaft And Oil-sealed



b2

T

g PR | P4 B2 ik ES o The | HeE
MACHINE MACHINE GAUGE NEEDLE NEEDLE PLATE NPELil?I.LEE MAIN FEED | DIFF. FEED PRESSER FOOT | LOOPER LOOPER
TYPE/SPEC(1) | TYPE/SPEC(2) HOLDER FINGER DOG DOG GUARD
SL-701- GO 452 J0824-4525 | J0829S4524 J0831S-4521 J1616S3 J1623S-1 J2201 J1232-4 | J1233-3
SL-701- GO 460 J0824-4605 | J0829S4605 J0831S-4601 J1616S3 J1623S-1 J2202 J1232-4 | J1233-3
SL-701- G1 452 J0824-4525 | J0829S4524 J0831S-4521 J1616S3 J1623S-1 J2203 J1232-4 | J1233-3
SL-701- G1 460 J0824-4605 | J0829S4605 J0831S-4601 J1616S3 J1623S-1 J2204 J1232-4 | J1233-3
SL-701- GOH (GOW) 452 J0824-4525 | J0829S4524 J0831S-4521 J1616S3 J1623S-1 J2242 J1232-4 | J1233-3
SL-701- GOH (GOW) 460 J0824-4605 | J0829S4605 J0831S-4601 J1616S3 J1623S-1 J2243 J1232-4 | J1233-3
SL-703- G2 452 J0824-4525 | J0829S4524 J0831S-4521 J1616S3 J1623S-1 J4201 J1232-4 | J1233-3
SL-703- G2 460 J0824-4605 | J0829S4605 J0831S-4601 J1616S3 J1623S-1 J4202 J1232-4 | J1233-3
SL-703- G2H1 452 J0824-4525 | J0829S4524 J0831S-4521 J1616S3 J1623S-1 J4288 J1232-4 | J1233-3
SL-703- G2H1 460 J0824-4605 | J0829S4605 J0831S-4601 J1616S3 J1623S-1 J4289 J1232-4 | J1233-3
SL-703- G2N 452 J0824-4525 | J0829S4524 J0831S-4521 J1616S3 J1623S-1 J4201G2N J1232-4 | J1233-3
SL-703- G2N 460 J0824-4605 | J0829S4605 J0831S-4601 J1616S3 J1623S-1 J4202G2N J1232-4 | J1233-3
SL-703- GOH 452 J0824-4525 | J0829S4524 J0831S-4521 J1616S3 J1623S-1 J4257 J1232-4 | J1233-3
SL-703- GOH 460 J0824-4605 | J0829S4605 J0831S-4601 J1616S3 J1623S-1 J4233 J1232-4 | J1233-3
SL-703- G3 452 J0824-4525 | J0829S4524 J0831S-4521 J1616S3 J1623S-1 J2237 J1232-4 | J1233-3
SL-703- G3 460 J0824-4605 | J0829S4605 J0831S-4601 J1616S3 J1623S-1 J2238 J1232-4 | J1233-3
SL-703- G4 452 J0824-4525 | J0829S4524 J0831S-4521 J1616S3 J1623S-1 J2247 J1232-4 | J1233-3
SL-703- G4 460 J0824-4605 | J0829S4605 J0831S-4601 J1616S3 J1623S-1 J2248 J1232-4 | J1233-3
SL-703- U 452 J0824-4525 | J0829S4524 J0831S-4521 J1616S3 J1623S-1 J2271 J1232-4 | J1233-3
SL-703- U 460 J0824-4605 | J0829S4605 J0831S-4601 J1616S3 J1623S-1 J2272 J1232-4 | J1233-3
SL-703 A-G4 452 J0824-4525 | J0829A1452 J0831S-4521 J1616A1 J1623A1-1 J2239A J1232-4 | J1233-3
SL-703 A-G4 460 0824-4605 | J0829A14601 | J0831S-4601 J1616A1 J1623A1-1 J2240A J1232-4 | J1233-3
SL-703 B-G4 452 J0824-4525 | J0829B1.5452 | J0831S-4521 | J1616B1.5 | J1623B1.5 J2264B J1232-4 | J1233-3
SL-703 B-G4 460 J0824-4605 | J0829B1.5460 | J0831S-4601 | J1616B1.5 | J1623B1.5 J2265B J1232-4 | J1233-3
SL-703- G3T 452 J0824-4525 | J0829S4524 J0831S-4521 J1616S3 J1623S-1 G3T-452 J1232-4 | J1233-3
SL-703- G3T 460 J0824-4605 | J0829S4605 J0831552 J1616S3 J1623S-1 G3T-460 J1232-4 | J1233-3
SL-703- G3T 552 J0824-552 J082954524 J0831552 J1616S3 J1623S-1 G5T-552 J1232-4 | J1233-3
SL-713- GO 452 J0824-4525 | J0829L4521 J0831S-4521 J1616L J1623L-2 J2401 J1232-4 | J1233-3
SL-713- GO 460 J0824-4605 J0829L4601 J0831S-4601 J1616L J1623L-2 J2402 J1232-4 | J1233-3
SL-713- GO 469 J0824-4692 J0829L469 J0831S-4601 J1616L8 J1623L-2 J2454 J1232-4 | J1233-3
SL-713- G1 480 J0824-4802 J0829L480 J0831L480 J1616L8 J1623L8-1 J2408 J1232-4 | J1233-3




SL-700,SL-800 GAUGE PARTS LIST(SL-700,SL-800 % 7| 4*§E2R # 4 )

nl

& \\% R

e R

prnl | w2 | mes ‘“(h';‘*; ‘“(TU; BB SV e | e #2 FEE | AE
NEEDLE PRESSER |PRESSER
TY“SIE%'Q'S&U TY'\;é/CSilElg(z) ?RUEﬁ"TQE)) Pf;l\JTIEéI(EL) PS:J'IEII:E):ER) g/l\JBAFgCD; BRACKET SIEII-R?IIG Folder | NEEDLE(1) | NEEDLE(2) SE%E(TL) sggg(TR)
SL-701- GO J1618-N |J2038-25US |J2037-25US | N/A N/A N/A  |J023-2|FLG-2 # 9/65|UY118GKSH#75 | J2209-1 | J2210-1
SL-701- GO J1618-N [J2038-25US |J2037-25US | N/A N/A N/A  |J023-2|FLG-2 # 9/65|UY118GKSH#75 | J2209-1 | J2210-1
SL-701- G1 J1618-N [J2038-2SUS |J2037-25US | N/A N/A N/A  |J023-2|FLG-2 # 9/65|UY118GKSH#75 | J2209-1 | J2210-1
SL-701- G1 J1618-N [J2038-25US |J2037-2SUS | N/A N/A N/A  |J023-2|FLG-2 # 9/65|UY118GKSH#75 | J2209-1 | J2210-1
SL-701- GOH (GOW) J1618-N [J2038-2USU |J2037-25US | N/A N/A N/A  |J023-2|FLG-2 # 9/65|UY118GKSH#75 | J2209-1 | J2210-1
SL-701- GOH (GOW) J1618-N [J2038-2USU |J2037-25US | N/A N/A N/A  |J023-2|FLG-2 # 9/65|UY118GKS#75 | J2209-1 | J2210-1
SL-703- G2 J1618-N |J2038-2SUS |J2037-2SUS | J2035 | J2044-S3 | J2045-2 | N/A |FLG-2 # 9/65|UY118GKSH#75 | J4209-1 | J4207-1
SL-703- G2 J1618-N [J2038-2USU |J2037-2SUS | J2035 | J2044-S3 | J2045-2 | N/A |FLG-2 # 9/65|UY118GKSH#75 | J4209-1 | J4207-1
SL-703- G2H1 J1618-N [J2038-2USU |J2037-2SUS | J2035 | J2044-S3 | J2045-2 | N/A |FLG-2 # 9/65|UY118GKSH#75 | J4250-1 | J4249-1
SL-703- G2H1 J1618-N |J2038-2SUS | J2037-2SUS | J2035 | J2044-S3 | J2045-2 | N/A |FLG-2 # 9/65|UY118GKSH#75 | J4250-1 | J4249-1
SL-703- G2N1 J1618-N [J2038-2USU |J2037-2SUS | J2043 | J2044-S3 | J2045-2 | N/A |FLG-2 # 9/65|UY118GKSH#75 | J4236-1 | J4230-1
SL-703- G2N J1618-N |J2038-2USU | J2037-2SUS | J2043 | J2044-S3 | J2045-2 | N/A |FLG-2 # 9/65|UY118GKSH#75 | J4236-1 | J4230-1
SL-703- GOH J1618-N [J2038-25US |J2037-2SUS | J2035 | J2044-S3 | J2045-2 | N/A |FLG-2 # 9/65|UY118GKS#75 | J4207-1 | J4254
SL-703- GOH J1618-N [J2038-2USU | J2037-2SUS | J2035 | J2044-S3 | J2045-2 | N/A |FLG-2 # 9/65|UY118GKS#75 | J4207-1 | J4254
SL-703- G3 J1618-N [J2038-2USU |J2037-2SUS | J2035E | J2044L2 | J2045-1 | N/A |FLG-2 # 9/65|UY118GKS#75 Ja236 | J4230
SL-703- G3 J1618-N [J2038-2SUS | J2037-2SUS | J2035E |  J2044L2 | J2045-1 | N/A |FLG-2 # 9/65|UY118GKS#75 J4236 | J4230
SL-703- G4 J1618-N [J2038-2USU |J2037-25US | J2035E |  J2044L2 | J2045-1 | N/A |FLG-2 # 9/65|UY118GKSH#75 | J2246-1 | J2251-1
SL-703- G4 J1618-N [J2038-2USU | J2037-2SUS | J2035E |  J2044L2 | J2045-1 | N/A |FLG-2 # 9/65|UY118GKSH#75 | J2246-1 | J2251-1
SL-703-U J1618-N |J2038-25US | J2037-2SUS | J2035E |  J2044L2 | J2045-1 | N/A |FLG-2 # 9/65|UY118GKS#75 J2270 | J2269
SL-703-U J1618-N [J2038-2USU | J2037-2SUS | J2035E |  J2044L2 | J2045-1 | N/A |FLG-2 # 9/65|UY118GKS#75 J2270 | J2269
SL-703 A-G4 J1618-N [J2038-2USU |J2037-25US | J2035E |  J2044L2 | J2045-1 | N/A |FLG-2 # 9/65|UY118GKSH#75 | J2246-1 | J2251-1
SL-703 A-G4 J1618-N |J2038-2SUS | J2037-2SUS | J2035E | J2044L2 | J2045-1 | N/A |FLG-2 # 9/65|UY118GKSH#75 | J2246-1 | J2251-1
SL-703 B-G4 J1618-N [J2038-2USU | J2037-2SUS | J2035E | J2044L2 | J2045-1 | N/A |FLG-2 # 9/65|UY118GKS#75 J2266 | J2251-1
SL-703 B-G4 J1618-N [J2038-2USU | J2037-2SUS | J2035E |  J2044L2 | J2045-1 | N/A |FLG-2 # 9/65|UY118GKS#75 J2266 | J2251-1
SL-703- G3T J1618-N [J2038-2USU | J2037-25US | J2035E |  J2044L2 | J2045-1 | N/A |FLG-2 # 9/65|UY118GKS#75 Ja236 | J4230
SL-703- G3T J1618-N [J2038-2USU | J2037-2SUS | J2035E |  J2044L2 | J2045-1 | N/A |FLG-2 # 9/65|UY118GKS#75 | J4236 | J4230
SL-703- G3T J1618-N [J2038-25US | J2037-2SUS | J2035E | J2044L2 | J2045-1 | N/A |FLG-2 # 9/65|UY118/GKS-11-1 | J4236 | J4230
SL-713- GO J1618-N [J2038-2USU | J2037-2SUS | J2035E |  J2044L2 | J2045-1 | N/A |FLG-2 # 9/65|UY118GKS#75 J2409 | J2407
SL-713- GO J1618-N [J2038-2USU | J2037-2SUS | J2035E| J2044L2 | J2045-1 | N/A |FLG-2 # 9/65|UY118GKS#75 J2409 | J2407
SL-713- GO J1618-N [J2038-2USU | J2037-2SUS | J2035E |  J2044L2 | J2045-1 | N/A |FLG-2 # 9/65|UY118GKS#75 J2409 | J2407
SL-713- G1 J1618-8 |J2038-2USU | J2037-2SUS | J2035E |  J2044L2 | J2045-1 | N/A N/A  |FL118GCS 90/14 | J2409 | J2407

2023.10.05



SL-701-G1-IPIP Single Edge Trimming(E&t]] ) Presser Foot(Short) GG IPIPHEGFEIDT

> £ o
W a N EL 8 B2 a5 45 a3 s Bt Ju e

NEEDLE MAIN

MACHINE MACHINE NEEDLE NEEDLE DIFF. FEED
GAUGE PLATE FEED PRESSER FOOT
TYPE/SPEC(1)| TYPE/SPEC(2) HOLDER PLATE FINGER DOG DOG

SL-701- G1(452) 452 J0824-4525 | J0829L-4521 | J0831S-4521 J1616L J1623L1-1 J2203
SL-701- G1(460) 460 J0824-4605 | J0829L-4601 | JO831S-4601 J1616L J1623L1-1 J2204

SL-701-G1-IPIP Single Edge Trimming(E&t]] ) Presser Foot(Short) (GG IPIPHEGFEELT

bt 4 &

= |

3 v

b S B gs N BED T4 oo G| H e #’4’1;:\ SEEE D (37 HE| £

MACHINE MACHINE Looper | LOOPER '\éii%"DE S'TNngAEM'IE,\?gE FoLbER | FLAT CHIP | NEEDLE
TYPE/SPEC(1) | TYPE/SPEC(2) GUARD REAR) FOLDER SPRING |[GUARD| (1)

FLG2 #

SL-701- G1(452) J1232-4 J12333 | J1618-N J195 J194 320451 | 34216-6 | 2
FLG2 #

SL-701- G1(460) J1232-4 J12333 | J1618-N J195 J194 320451 | 34216-6 | 2

SL-701-G1-IPIP Single Edge Trimming(E&t]] ) Presser Foot(Short) (GG IPIPHEGFEELT

%%/@0@

= |

Y7 1% 51 Yo7 1% 5.2 £(2) HE = HHE L # i CELE SE S TEEE A L B L
MACHINE MACHINE NEEDLE PRF%SS'TER PRF%SSTER AXIS TURNTAB| -0/ or |BRACKE| copew
TYPE/SPEC(1) | TYPE/SPEC(2) ) SHOE(L) | SHOER) LE T
SL-701- G1(452) UY118GKS#75|  J2403 J2210-1 TL2450-1 J171 VH32 J168 J169
SL-701- G1(460) UY118GKS#75|  J2403 J2210-1 TL2450-1 J171 VH32 J168 J169




&

78 1% 51 WA 52 e 45 45 4 = ER ES o e Ty
NEEDLE MAIN DIFF.
MACHINE MACHINE NEEDLE NEEDLE
GAUGE PLATE FEED FEED |PRESSER FOOT LOOPER
TYPE/SPEC(1)| TYPE/SPEC(2) HOLDER PLATE FINGER DOG DOG
SL-801- G1(452) 452 J0824-4525 | J0829L-4521 | J0831S-4521 J1616L |J1623L1-1 J2203 J1232-4
SL-801- G1(460) 460 J0824-4605 | J0829L-4601 | J0831S-4601 | J1616L |J1623L1-1 J2204 J1232-4
SL-801-G1-IPIP Single Edge Trimming(Ei1)] ) Presser Foot(Short)(%5 #Hl) IPIPHEGEBET
& k] g9 o4 R T4 B tr B o BB oo WA RE S| g HY #(1 e : 2
g AR g ARk we R [ 7 R ]y L L S £-(1) £-(2) =
MACHINE MACHINE LOOPER ’\éEUiEI)?LDE SI.II\_ISIIKAEMIIE’\?GGE FOLDER FLAT CHIP NEEDLE | NEEDLE P'T:%SOS_II.ER
TYPE/SPEC(1)| TYPE/SPEC(2)| GUARD (REAR) FOLDER SPRING | GUARD (1) ) SHOE(L)
SL-801- G1(452) J1233-3 J1618-N J195 J194 J2045-1 J4216-6 FLG-2# \UY118GK J2403
9/65 |S#75
SL-801- G1(460) J1233-3 J1618-N J195 J194 J2045-1 | J4216-6 FL;@:E # LS’;(715186K J2403

SL-801-G1-IPIP Single Edge Trimming(E1)] ) Presser Foot(Short)(&G A1) IPIPHEFHILT

= |

%%@0

AN

. . RERR | REFE
BREARL | g i LT wen | ggen | TEERREEE
PRESSER
MACHINE MACHINE BRACKET [BRACKET
TYPE/SPEC(1) | TYPE/SPEC(2) FOOT AXIS TURNTABLE COLLOR BRACKET PLATE |BUSHING
SHOE(R)
SL-801- G1(452) J2210-1 TL2450-1 J171 VH32 J168 JJoos JJO09
SL-801- G1(460) J2210-1 TL2450-1 J171 VH32 J168 JJoos JJO09




SL-703-G2-SLS(4mm)-SLB(4. 4mm)DoubIe Edge Trimming #£t]](4mm)(4.4mm)45%75 Presser Foot il

-3

ul

L 6

watal | s e e e o 34 L oo T g
NEEDLE | MAIN
MACHINE | MACHINE NEEDLE | NEEDLE DIFF.
TYPE/SPEC(1)| TYPE/SPEC(2)| CAUCE HOLDER PLATE PLATE | FEED |pppp pog|PRESSERFOOT | LOOPER
FINGER | DOG
J0831S- J2201SLS(4mm)
SL-703- G2(452) 452 J0824-4525 | Jog20L-4521 | O] JBT6L | J1623L1-1 | o ey | 12324
J0831S- J2202SLS(4mm)
SL-703- G2(460) 460 J0824-4605 | J0829L-4601 | O JB16L | J1623L1-1 | oy | 12324
SL-703-G2-SLS(4mm)-SLB(4.4mm)Double Edge Trimming #£1J](4mm)(4.4mm)457; Presser Foot [l
(m | ) =T N N S
B itsl | it se - ey /“(q)“*ﬁ ’“(?)“j gre (srega TR goay | s
NEEDLE
MACHINE | MACHINE | LOOPER v GUIDE GUIDE | FABRIC | o oo | FLAT | CHIP | NEEDLE
TYPE/SPEC(1)| TYPE/SPEC(2)|  GUARD (Rear, | PLATEQ) | PLATER) | GUARD SPRING | GUARD )
SL-703- G2(452) 12333 J1618N | J2038-28US |J2037-25US| J2035E | J2044L2 | J2045-1 | Ja216-4 | T2 ®
SL-703- G2(460) 112333 J1618N | J2038-28US |J2037-25US| J2035E | J2044L2 | J2045-1 | Ja216-4 | Fo2®

SL-703-G2-SLS(4mm)-SLB(4.4mm)Double Edge Trimming #£1J](4mm)(4.4mm)45% 4 Presser Foot [l

QI

%%/ DUCINW S

g it 51 48 1 52 #(2) FIF 2 I TR | ek [ s | MRl
MACHINE MACHINE NEEDLE P'T:%SOSTER P'T:%SOSTER axis | TURNTAB| o\ oo [BRACKE| gopewy
TYPE/SPEC(1)| TYPE/SPEC(2) ) SHOE(L) SHOE(R) LE T
a J2409-1(#cA7)| J2407(#cAR) _
SL-703- G2(452) UY118GKs#75 (" 70 4241 TL2450-1 J171 VH32 J168 | J169
a J2409-1(#cA7)| J2407 () !
SL-703- G2(460) UY118GKs#75 (™" 70 ) 4241 TL2450-1 J171 VH32 J168 | J169




SL-713-G1-SL Double Edge Tnmmmg(%’cﬂ) Presser Foot (Long) Ml ( Tape Attaching ) R 5 B U1

= |

T

b

Bl | a2 o pres pren Jrpva i L84 o < g
NEEDLE | MAIN
MACHINE | MACHINE NEEDLE | NEEDLE DIFF. FEED
TYPE/SPEC(1)| TYPE/ISPEC(2)] CAYCE | HolpER | PLATE | FPLATE | FEED pog | RESSERFOOT LOOPER
FINGER | DOG
J0824- | J0829L- | J0831S-
SL-713- G1(452) 452 oz oy i J1616L | J1623L1-1 2443 J1232-4
J0824- | J0829L- | J0831S-
SL-713- G1(460) 460 P oy e J1616L | J1623L1-1 92444 J1232-4

SL-713-G1-SL Double Edge Trimming(#1]) Presser Foot (Long) &Ml ( Tape Attaching ) &5 & W0l

[m | j@\\%% |

Pl | R HoE e ’“ﬁf"‘ /“(q)“*ﬁ BEE | SEEFA [BFEES | A £(1)
NEEDLE
MACHINE MACHINE LOOPER GUARD GUIDE GUIDE FABRIC BRACKET FLAT FOLDER NEEDLE
TYPE/SPEC(1)| TYPE/SPEC(2)|  GUARD | ey | PLATE(L) | PLATE(R) | GUARD SPRING )

J2038-2- J20372- FLG-2 #

SL-713- G1(452) J1233-3 J1618-N SUS SUS J2035E J2044L2 J2045-1 J2452 9/65
J2038-2- J20372- FLG-2 #

SL-713- G1(460) J1233-3 J1618-N SUS SUS J2035E J2044L2 J2045-1 J2452 9/65

SL-713-G1-SL Double Edge Trimming(#4]) Presser Foot (Long) &Ml ( Tape Attaching ) &5 & W0l

=) \9%/®0

78 1% 51 48 1% 352 £#(2) FiE &+ + e % g2 | BRI
PRESSER| PRESSER
MACHINE MACHINE NEEDLE TURNTAB
FOOT FOOT AXIS COLLOR | BRACKET | SCREW
TYPE/SPEC(1)| TYPE/SPEC(2) 2) SHOE(L) | SHOE(R) LE
SL-713- G1(452) UY118GKS#75| J2409-1 J2407 | TL2450-1 | J171 VH32 J168 J169
SL-713- G1(460) UY118GKS#75| J2409-1 J2407 | TL2450-1 | J171 VH32 J168 J169










SHING LING. - N8 4 o
e . IWAN @) == TAIWAN
® Eiﬁﬂl%)ﬂ %?ﬂ#% B2KBOERS madely

."\f EXCELLENCE 2012

100% Made in Taiwan  A&F=E8144% ®
SINCE 1989 INDUSTRIAL SEWING MACHINE
SL-703-GX-452/460/DS/PLA/VD SL-2700-AST/EST SL.-2800-356/SM
4-needle 6-thread feed-off-the-arm Interlock Flatseaming Feed-up-the-arm Interlock Machine with Feed-up-the-arm Interlock Machine with
Machine with dual differential feed ratio regulator Compact Servo Motor and Thread Trimmer Compact Servo Motor and Thread Trimmer
FERUS SRR E T 2 E) e T 28 = oo B T R e e 1 AU = $ 1 TR B T A e AR
e
VG-999ES-AST-TF-DS VG-888S-TF-AST VG-88SA-TF/AST
Extremely-Small Cylinder-bed Interlock Small Cylinder-bed Interlock Machine Top Feeder for 3-needle 5-thread
Machine with Thread Trimmer and Top Feeder with Thread Trimmer and Top Feeder Cylinder-bed Interlock Machine
e AT A = 1 0 B T B R = FAR S T AmRERR (B 2% E) ST = oL T G BT AR (B | R HE T

VG-9995-N700-AST-TF-DS VG-888A-N600-TF/AST
Small Cylinder-bed Interlock Machine with Interlock Machine with Left-hand Knife SL-17908
Left hand Knife and Top Feeder for Hemming and Thread Trimmer for Hemming Computer-controlled High-speed

Al fE A =2 FL AR S T EfIAE R (212 T)) fefa B B /A2 T ) S T il R Lockstitch Buttonholing Machine
| oo B 1 BREHAR K

VG-999-SB-AST/EST-DS VG-999-R500-AST-RP VG-999-356/EST/DS/ZBR
High-speed Short Cylinder-bed Interlock Interlock Machine with Right-hand Knife and Dual Colors Decorative Stitches Interlock
Machine with Thread Trimmer Rear Puller for Elastic Waistband Attaching Machine with Top and Under Thread Trimmer

G iE A = $t TR S i i e e e R Y — S U AR B A 2 T S T A A rEE N Y =5t AR S AR R
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